= GEORGIA

DEPARTMENT OF NATURAL RESOURCES

ENVIRONMENTAL PROTECTION DIVISION

SUMMARY PAGE

Name of Facility:  City of Savannah — Travis Field WPCP

NPDES Permit No.: GA0020427

This is a modification of the NPDES permit for the Travis Field WPCP. The current facility is
permitted for 1.5 MGD but is not in operation. The permit is being modified to include effluent
limitations and monitoring requirements for the expanded flows of 4.0 MGD and 8.0 MGD. In
addition, the permit has been modified to include provisions for distribution of treated effluent to reuse
customers.

The permit was placed on public notice from July 30 to September 1, 2019.

Please Note The Following Changes to the Proposed NPDES Permit From The Existing Permit:

Part 1.B. — Effluent Limitations and Monitoring Requirements:

® Removed effluent limitations and monitoring requirements for 1.5 MGD, since the existing
facility will be demolished and the outfall relocated.

o Added effluent limitations and monitoring requirements for 4.0 MGD and the future expanded
flow of 8.0 MGD.

e Revised outfall location to reflect the location of the proposed new effluent force main
approximately 600 feet upstream of the existing location.

e Added reuse effluent limitations for distribution of treated effluent to reuse customers.

Standard Conditions and Boilerplate Modifications:

The permit boilerplate includes modified language or added language consistent with current NPDES
permits.

Final Permit Determinations and Public Comments:

[] Final issued permit did not change from the draft permit placed on public notice.

Public comments were received during public notice period.

[]  Public hearing was held on

X Final permit includes changes from the draft permit placed on public notice. See attached
permit revisions and/or permit fact sheet revisions.



= GEORGIA e

~ " DEPARTMENT OF NATURAL RESOURCES 2 Martin Luther King, Jr. Drive
- Suite 1152, East Tower
Atlantza, Georgia 30334
ENVIRONMENTAL TEl
PROTECTION DIVISION 454-45B-1511
Persons who commented on SEP 2 3 2019

Draft NPDES Permit No. GA0020427

RE: EPD Response to Comments
City of Savannah
Travis Field Water Pollution Control Plant
NPDES Permit No. GA0020427

Dear Sir/Madam:

Thank you for your comments regarding the permit issuance for the City of Savannah Travis
Field Water Pollution Control Plant NPDES Permit. Attached is a summary of comments from the
public and our responses to the issue raised. We appreciate your interest in this matter.

After consideration of your comments, EPD has determined that the permit is protective of water
quality standards and we have issued the permit, .

If you have any questions, please contact Kelli-Ann Sottile of my staff at 404-463-4945 or via
email at kelli-ann.sottile@dnr.ga.gov.

Slncerd\ _
— “-"“-x____

f —— .

AudraL icksen. Manager ->

Wastewater Regulatory Program

AD/kas
Attachment: Response to Comments



_ Wad mou e Surmnssy ey IoyIRI “I0JBMOISEM SRSITIOP payean Jo sdreyosip popusdxo
| o Joy mofe o Juuad SunsTxs o pogIpow sey (Igg TonEWLIOJUI SAOqE o WO poseg

SHISTMIOP Paoualafar oy [k 1of feacldde pasreocs pue paprmqns seq
10 oy, ‘podsy juomdojoasq uSisa(] puR YUSUMOO( UOHPILION] [QJUSUIUONATY ‘SISATETY
UOHEPRIBIPHIY UE [EORUSDI aI (SUONEOIPOS) SINIE) JUSWEaY Suipusdxs pue sofmyosip
Mol 309 10§ Juwad # Jo aomensst o) Joud paxmber syuommoop pue ssaooxd oy “A[renonIppy

“Juaudmbe ssesod Sugstxe 01 ppe so/pur sovjdas 03 popusyur Afrewnid

Jo uonanxnsuoo oy ‘sosodmd Ayrenb 1spem Joy woreso] Sunsxs o 0 juspeAinbo s1 monEoO]
IERno pasnipe o *Aypoey papruued juarmo oI se (IJEMOSISEM OUSOWIOp JO JUSIEAT)
Auanoe jo 5dA) owes oy woy ymsar [ SBIEYOSIP oM JOW U0 SABY SWIN SuLMONO)
o oms uusd 0AnSAPS o JO UOHEIHIPOI o) Ul ISl Aew [euv) sIoMEy odig 0)
SeSIEqosTp (DI 0°8 PUB 0 pasodod o ‘67721 Wed WD O YA SOUBPIOOOB U ‘BI0JAIT]

“UORE0][E prOfoIsEM. £ [ Panss! o) U symsas Surjopow Ajenb
JOTeA. 3304 10U S0P PUE I[qISF3ou 1 UOHEDO} [[ERINC o1 0} JUBENSNPe Aty e FumuIyUoo
JUSIAYHIS © ponsst ‘wei3old SULIOUO pue SUNITR]] PoYsISlEM O JO FEYOq U0 “WRISOIg
Alopepndsy Joypmaise s o ‘6107 ‘0€ AV O JUSWSos Weans S Ay UNpIA puB UORE00]
juaumd o woy jaa) 09 Ajeyeurxosdde paso st [repno pasodoud oty -uorsmedxs o
1apun add jusnpgs s3] © [FEIsur 0} J9pI0 UF LORESO] [TERNO o Surkzpowr ApySis pasodord
Apiaonbosqns A7) sy, “IeAny [BUUBARS ST JO 20USN[JUOD O J8 3jEd opn oY) JO WEanSuMOop
[eUED) SISYE odid 0} IRMOISEM JSOWOP Pajean Jo GO 0'8 PUB QDN 0p JO S8regosip
papuedxa posodoud agy Joy £ 10T ‘LT 39quoidag UO UOREIO][E PEOJOISEM © PoniSsT SEAM AU YL

_ ‘JOAR] YRUUBARS 97} MM S0USN[JUOS I 8 3)e8
| 9P11 341 JO WEANSUMOP [BUE) SIOYEP odi OJul ANIOE] ST WOLJ JO[RMIISEM PoYean oSreqosip
0 yuuad ® ponsst sem A1) o ‘6107 ‘T1 [dv UQ VD ‘Yeumeavg ‘peoy onbieq g6
¥ Ajioe] JusunEoN Joyemalses GO §'1 2 SUlIBW ADUoms (A1) qeuusaes Jo A1) ST

st 3p0foxd a1y “pue “Kyioey Sunsixo o se Apadoud sures i w0 peyeoo] st Aio8y papuredso o

"ons se payean)
3q p[noys pue o3reqosip mou,, B 33h3 Ul SI SIY) ‘Mof
yuuad pasodoid poseosour Aqenumisqns oy pue uoneso[
I[ERNC oY JO JOWRAOW o) YIM ‘sanendour Apusrmo
St Ayoey o pue poaow Bupq sI WORESO] aBreyosIp
ponruuad  Apuasmo o 0w WP USYM uOREOGIPOWI,,
e 58 yuued smp jo Swyaqe] o um oarfesip om

ssnodsoy aJay

=

UIsee] IOARY] YBUURARS “A1UNo)) Wweyey)

LTYOT00VD "ON Imd SHAIN

TUB[ [0XUOY) UOHNYIOJ 51BN PJOL] SIABI]

SludmuIo)) o} asundsayy



"UE[d HS S1 A S5UEpI0ISE UT aI8 PuBwap udSAX0 srwmin pue ‘errourme ‘prenzop wagixo
[BOISYD0Iq UaZAX0 pajossip 1oy yuwd oy oy POPU[U SEORENTI] JUIN[IS Y[, "I2q0ld0
— UPIEA JO SquOwW [83LI5 ot SuLmp JOJA PISL] SIABLL, o) 0} Aep/q] £40°C JO pBO| puEwap
W3Ax0 ejeumin oSeiAR ATpuon: v Saeooqe DRI WS YL "seoujsqns Jurpuemsp us3Lxo
SeBIeyosIp e Ajioey popruiad SHAIN e s dOdM PIPH SIARL], 97 SOOMUSPT U] YS oY,

(Bl \AS) wsng saan] youuvaLs 41 g a7pD 4
pouvduf ua3lxQ paajossiy 20.mog 1u0,J 40, uonwusumao(q Y ¢ A4o3amwogng oy Jo reacidde

yusnbesqns s pue wouanmn Ajpenb womEM QO( 5,8151090 Jo TOISIASL (10T o Sumoroy |

paposiadns 1aoq cours seq JAWL 9007 94l (OQ) UeBAX0 paAfossIp oy Iy puwsy Bq[d
0 (LT AMH SN PI0) ST YS WOy JOGIBE] qenURABS O1) J0F (AL PYsHqeIss ydd 9007 Ul

!

"IANLL S1p 03 yoeoudde spremyjorq sTp o) 100fqo o
"UsYE) 8q samsesw dARaajod [ WM Ao pue ‘esLaBYI0
uwoaoxd [gum poSwyostp aq M soouwmsqns Surpuemsp
uadAxo yueogruSis ou jey sowmsse yuuad o e smadde
1 “IANL ® Jo uoneuomsdur sdod o) Jo sjuowoennbar
o swew yuusd pesodord o 1wy oasrdq jou op
oM ‘paympsul AL B PuE USSAXO PAA[OSSIp Jof paredu
Se Pl Usoq seq Apoq Iotem JURASAI O 1BY) UOALD

“wunsad oY) 03 spenr u29q oARY
SaSueTd o nsal @ sy (oS opy oY Jo WEAnsuMOP) [eE) SIYE odig oG oy Sudreqosip
SORHIMOE SHAAN fediorunur poppuuad 1o Joj Posn SIN[EA o) W JUSISISTOO ST 13009
30 10128 GOUNMP o) ‘SIOWISYLNY “WARY (EUURARS o JO O[O/ oY) Sursn wox wm uey
2ARo3j03d o ST “U0JaIaY} “[:(09 JO JOORF UORNIP € 0) JUS[BAMbBS DM S ‘%[0 JO OMI
T2 I S)nsal gomM g0 005H ST 00SS61Z0# 93D SOSN Aq pepIooas O[O, SN “oRmyosIp
2 JO DM 9t SJEUINSS 0) Pasn oq ABuI JOATY EUURABS O JO Q)L O “I0j9E) UOKNMP
PouSn[yuL Af[epy € Jo nalf U] ‘gDJM ISV SIABL, ST} JOF POWMSSE U3Dq SEY ‘947°) JO (OmD
VCHEIU0UOO JARMAISBM. TIEANSUI T8 0} JuafeAmmbo st qorgm “1:009 Jo omer uonnpp [epn v

"JURATENSYY St pownsse uraq
UORN[Ip o 1B 2A97[q 9 "S[qE[IBAE UONN[IP SSO| Yonuu
oq {[1s 310y yey sxeadde 31 no 5508 opry o TaYM g 13009
JO oner uopnfip fepn e sumsse sy yuusd pasodoxd ogy

2Jozo8eg
dOdM PIaL] STABIT,
SWALULLO.) 0} asuodsay



2 GEORGIA TR

DEPARTMENT OF NATURAL RESOURCES 2 Martin Luther King, Jr. Drive
Suite 1456, East Tower
ENVIRONMENTAL PROTECTION DIVISION Avarta, Geargla 30334
404-656-4713

: SEP 28 2018
Mr. John Sawyer, Director

Public Works and Water Resources Department

City of Savannah
Post Office Box 1027
Savannah, Georgia 31402
RE: Permit Issuance
Travis Field Water Pollution Control Plant
NPDES Permit No. GA0020427
Chatham County, Savannah River Basin
Dear Mr. Sawyer:

Pursuant to the Georgia Water Quality Control Act, as amended; the Federal Water Pollution
Control Act, as amended; and the Rules and Regulations promulgated thereunder, we have today issued
the attached National Pollutant Discharge Elimination System (NPDES) permit for the referenced
wastewater treatment facility.

Your facility has been assigned to the following EPD office for reporting and compliance:
Georgia Environmental Protection Division
Coastal District — Brunswick Office
400 Commerce Center Drive
Brunswick, GA 31523

Please be advised that on and after the effective date indicated in the attached NPDES permit, the
permittee must comply with all the terms, conditions and limitations of this permit.

If you should have any questions, please contact Kelli-Ann Sottile at 404-463-4945 or via email

at kelli-ann.sottile@dnr.ga.gov.
incerely,
.- <
Richard E. Dunn
Director
RED\kas

Attachment: Permit Revisions, NPDES Permit No. GA0020427, Fact Sheet
cec: Bruce Foisy, EPD Coastal District (bruce.foisy@dnr.ga.gov)

David Lyle, EPD Coastal District (david.lyle@dnr.ga.gov)

Lester Hendrix, City of Savannah (LHendrix@Savannahga.Gov)

Chuck Tessmer, City of Savannah (ctessmer@savannahga.gov)

Fred Sororian, Thomes and Hutton (sororian.f@thomasandhutton,com)

EPA Region IV Mailbox (R4NPDESPermits@epa.gov)



PERMIT REVISIONS

City of Savannah
Travis Field Water Pollution Control Plant
NPDES Permit No. GA0020427
(Chatham County)

Were there any revisions between the draft and the final permit? & Yes [ No

If yes, specify:

Cover Page

Part1.B.1

Part1.B.2

Page 1 of 1

Clarified outfall location to specify that the discharge is located downstream of
the tide gate at the confluence of the Savannah River

Corrected language to state that the discharge shall be limited following
verification of construction completion and written authorization to operate
rather than upon the effective date of the permit

Corrected monitoring frequency for ultimate oxygen demand from three
days/week to five days/week to be consistent with other oxygen-demanding
parameters

September 2019



@

GEORGIA

DEPARTMENT OF NATURAL RESOURCES

ENVIRONMENTAL PROTECTION DIVISION

Permit No. GA0020427

Issuance Date: SEP 2 3 2019

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT

In accordance with the provisions of the Georgia Water Quality Control Act (Georgia Laws 1964,
p. 416, as amended), hereinafter called the State Act; the Federal Water Pollution Control Act, as
amended (33 U.S. C. 1251 et seq.), hereinafter called the Federal Act; and the Rules and

Regulations promulgated pursuant to each of these Acts,

City of Savannah
P.O Box 1027
Savannah, Georgia 31402

is authorized to discharge from a facility located at

to receiving waters

Travis Field Water Pollution Control Plant

198 Darque Road
Savannah, Georgia 31404
{Chatham County)

Pipe Makers Canal (downstream of tide gate) at the confluence of the

Savannah River
(Savannah River Basin)

in accordance with effluent limitations, monitoring requirements and other conditions set forth in

the permit.

This permit is issued in reliance upon the permit application signed on September 26, 2016, any
other applications upon which this permit is based, supporting data entered therein or attached

thereto, and any subsequent submittal of supporting data.
This is a modification of the permit originally issued on April 11, 2019.

This permit shall become effective on October 1, 2019.

This permit and the authorization to discharge shall expire at midnight, April 30, 2024.

Mscl%

(gt ".‘:

v;;m .

Director,

Environmental Protection Dn i




STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 2 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427
PART 1

EPD is the Environmental Protection Division of the Department of Natural Resources.

The Federal Act referred to is The Clean Water Act.

The State Act referred to is The Water Quality Control Act (Act No. 870).

The State Rules referred to are The Rules and Regulations for Water Quality Control (Chapter 391-3-6).

A, SPECIAL CONDITIONS

1. MONITORING

The concentration of pollutants in the discharge will be limited as indicated by the table(s) labeled
"Effluent Limitations and Monitoring Requirements."

The monthly average, other than for fecal coliform bacteria, is the arithmetic mean of values
obtained for samples collected during a calendar month.

The weekly average, other than for fecal coliform bacteria, is the arithmetic mean of values
obtained for samples collected during a 7-day period. The week begins 7:00 a.m. Saturday
and ends at 7:00 a.m. the following Saturday. To define a different starting time for the
sampling period, the permittee must notify the EPD in writing. For reporting required by
Part ID.1. of this permit, a week that starts in one month and ends in another month shall be
considered part of the second month. The permittee may calculate and report the weekly
average as a 7-day moving average.

Fecal coliform bacteria will be reported as the geometric mean of the values for the samples
collected during the time periods in LLA.1.a. and L.A.1.b.

Untreated wastewater influent samples required by 1.B. shall be collected before any return
or recycle flows. These flows include returned activated sludge, supernatants, centrates,
filtrates, and backwash.

Effluent samples required by I.B. of this permit shall be collected after the final treatment
process and before discharge to receiving waters. Composite samples may be collected
before disinfection with written EPD approval.

A composite sample shall consist of a minimum of 13 subsamples collected at least once
every 2 hours for at least 24 hours and shall be composited proportionately to flow.

Flow measurements shall be conducted using the flow measuring device(s) in accordance
with the approved design of the facility. If instantaneous measurements are required, then
the permittee shall have a primary flow measuring device that is correctly installed and
maintained. If continuous recording measurements are required, then flow measurements
must be made using continuous recording equipment. Calibration shall be maintained of the
continuous recording instrumentation to = 10% of the actual flow.



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOQURCES Page 3 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

Flow shall be measured manually to check the flow meter calibration at a frequency of once
a month, If secondary flow instruments are in use and malfunction or fail to maintain
calibration as required, the flow shall be computed from manual measurements or by other
method(s) approved by EPD until such time as the secondary flow instrument is repaired.
For facilities which utilize alternate technologies for measuring flow, the flow measurement
device must be calibrated semi-annually by qualified personnel.

Records of the calibration checks shall be maintained.

h. If secondary flow instruments malfunction or fail to maintain calibration as required in
LA.1.g., the flow shall be computed from manual measurements taken at the times specified
for the collection of composite samples.

i Some parameters will be reported as "not detected”" when they are below the detection limit
and will then be considered in compliance with the effluent limit. The detection limit will
also be reported.

2. SLUDGE DISPOSAL REQUIREMENTS

Sludge shall be disposed of according to the regulations and guidelines established by the EPD and
the Federal Act section 405(d) and (), and the Resource Conservation and Recovery Act (RCRA).
In land applying nonhazardous municipal sewage sludge, the permittee shall comply with the general
criteria outlined in the most current version of the EPD "Guidelines for Land Application of Sewage
Sludge (Biosolids) at Agronomic Rates" and with the State Rules, Chapter 391-3-6-.17. Before
disposing of municipal sewage sludge by land application or any method other than co-disposal in &
permitted sanitary landfill, the permittee shall submit a sludge management plan to EPD for written
approval. This plan will become a part of the NPDES Permit after approval and modification of the
permit. The permittee shall notify the EPD of any changes planned in an approved sludge
management plan.

If an applicable management practice or numerical limitation for pollutants in sewage sludge is
promulgated under Section 405(d) of the Federal Act after approval of the plan, then the plan shall
be modified to conform with the new regulations,

3. SLUDGE MONITORING REQUIREMENTS

The permittee shall develop and implement procedures to ensure adequate year-round sludge
disposal. The permittee shall monitor and maintain records documenting the quantity of sludge
removed from the facility. Records shall be maintained documenting that the quantity of solids
removed from the facility equals the solids generated on an average day. The total quantity of
sludge removed from the facility during the reporting period shall be reported each month with the
Discharge Monitoring Reports as required under Part 1.D.1. of this permit. The quantity shall be
reported on a dry weight basis (dry tons).



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 4 of 29
ENVIRONMENTAL PROTECTION DIVISION PermitNo. GA0020427
4. INTRODUCTION OF POLLUTANTS INTO THE PUBLICLY OWNED TREATMENT WORKS

(POTW)
The permittee must notify EPD of:

a. Any new introduction of pollutants into the POTW from an indirect discharger that would be
subject to Sections 301 or 306 of the Federal Act if the pollutants were directly discharged to
a receiving stream; and

b. Any substantial change in the volume or character of pollutants from a source that existed
when the permit was issued.

This notice shall include information on the quality and quantity of the indirect discharge introduced
and any anticipated impact on the quantity or quality of effluent to be discharged from the POTW.

EFFLUENT TOXICITY AND BIOMONITORING REQUIREMENTS

The permittee shall comply with effluent standards or prohibitions established by section 307(a) of
the Federal Act and with Chapter 391-3-6-.03(5)(e) of the State Rules and may not discharge toxic
pollutants in concentrations or combinations that are harmful to humans, animals, or aquatic life.

If toxicity is suspected in the effluent, the EPD may require the permittee to perform any of the
following actions:

a. Acute biomonitoring tests;

b. Chronic biomonitoring tests;

c. Stream studies;

d. Priority pollutant analyses;

e. Toxicity reduction evaluations (TRE); or

f. Any other appropriate study.

The EPD will specify the requirements and methodologies for performing any of these tests or
studies. Unless other concentrations are specified by the EPD, the critical concentration used to
determine toxicity in biomonitoring tests will be the effluent instream wastewater concentration
(IWC) based on the permitted monthly average flow of the facility and the critical low flow of the
receiving stream (7Q10). The endpoints that will be reported are the effluent concentration that is
lethal to 50% of the test organisms (LC50) if the test is for acute toxicity and the no observed effect
concentration (NOEC) of effluent if the test is for chronic toxicity.

The permittee must eliminate effluent toxicity and supply the EPD with data and evidence to confirm
toxicity elimination.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 5 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427
6. URBAN WATER REUSE
a. Definitions

1.

Designated User or User: any site or facility, where reclaimed water is beneficially
used under a contract with the permittee. User may also be defined as the customer
to be supplied with reclaimed water who has a written user agreement with the
permittee. In addition, a designated user may also be a purveyor that provides
reclaimed water to other customers.

Non-restricted Access: landscaped areas where reclaimed wastewater is used for
irrigation purposes and public access cannot be controlled and adequate buffer
zones cannot be maintained. Reclaimed wastewater used to irrigate non-restricted
access areas must be treated to urban water reuse standards.

Preapplication Treatment System: the wastewater treatment facility which
reduces high strength organic waste to low levels prior to application to the
sprayfield area. The preapplication treatment system can consist of a mechanical
plant or a pond system.

Restricted Access: landscaped arecas where reclaimed wastewater is used for
irrigation purposes and public access is restricted to specific and controlled
periods of time. Wastewater used to irrigate restricted access areas must be
pretreated to secondary levels and receive disinfection.

Urban Water Reuse: the use of reclaimed water as a substitute for other water
sources for the beneficial irrigation of areas that may be accessible to the public,
such as golf courses, residential and commercial landscaping, parks, athletic
fields, roadway medians, and landscape impoundments.

Reclaimed Water: wastewater that has received treatment to urban water reuse
standards, meets the treatment criteria specific in the Guidelines for Water
Reclamation and Urban Water Reuse, and is utilized at a reuse area or is sent to a
designated user for reuse.

Reject Water: wastewater that does not meet the 3 NTU criteria or water treated
after the disinfection system has failed.

Designated Users

After issuance of this permit, the permittee may provide reuse water to designated users.
The permittee may provide reuse water to additional designated users as long as prior written
notice is provided to the EPD and a public notice is provided to the community. The
additional users list will be considered an addendum to the permit, but the permit will not be
reopened to add new designated users. The permittee must keep records of the volume of
reuse water provided to designated users.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESQURCES Page 6 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427
c. User Agreement

Any designated user receiving reuse water from the permittee must enter into an agreement
with the permittee. At a minimum the agreement must address all items which are in EPD’s
Guidelines for Water Reclamation and Urban Water Reuse (Section 9.2).

No Point Source Discharge(s) Of A Pollutant To Surface Waters Of The State

The land application site must be operated and maintained to ensure there is no point source
discharge(s) of pollutants to surface waters of the State.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES
ENVIRONMENTAL PROTECTION DIVISION

Page 7 of 29
Permit No. GA0020427

B.1 EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

Discharge to Pipe Makers Canal - Outfall #001 (32.126151°. -81.140073°):

The discharge from the water pollution control plant shall be limited and monitored by the permittee
beginning on the date that EPD provides approval of construction completion and written authorization to
operate under the B.1. effluent limitations (4.0 MGD) and continuing until EPD provides approval of
construction completion and written authorization to operate under the B.2. effluent limitations (8.0 MGD):

Discharge limitations in
Parameters mg/L (kg/day) unless Monitoring Requirements
otherwise specified
Monthly Weekly Measurement Sample Sample
Average Average Frequency Type Location
Tlow (MGD) 4.0 5.0 Seven Days/Week | Continuous | pefjyent
Recording
Carbonaceous Five-Day . Influent &
Biochemical Oxygen Demand @ 10.0 (151.6) | 15.0(189.5) | Three Days/Week | Composite E ffluent
1o M) . Influent &
Total Suspended Solids 10 (152) 15 (190) Three Days/Week | Composite Effluent
Ammonia, as N @@
January — February 4.0 (60.6) 6.0 (78.5) .
March — October 2.0 (30.3) 3.0 (37.9) Three Days/Week | Composite Effluent
November — December 4.0 (60.6) 6.0 (78.5)
Total Phosphorus, as P 0.5 (7.6) 0.75 (9.5) Three Days/Week | Composite | Effluent
ecal Coliform Bacteria (#/100 mL) | 200 400 Two Days/Week Grab Effluent
m Numeric limits only apply to the effluent.
@ CBOD:s and ammonia samples shall be taken from the same effluent sample on the same day.

@) Ammonia, organic nitrogen, nitrate-nitrite, and total Kjeldahl nitrogen (TKN) must be analyzed or calculated from the

same sample. Organic nitrogen, as N = TKN — ammonia, as N.

® Total phosphorus and orthophosphate must be analyzed from the same sample.

(Effluent limitations continued on the next page)




STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES
ENVIRONMENTAL PROTECTION DIVISION

Page 8 0of 29
Permit No. GA0020427

samples shall be collected at approximately the same time.

@ This limitation shall only be applicable during the period of March 1 through October 31.
Ultimate oxygen demand (UOD) shall be calculated using the following equation:
UOD = Effluent Flow x [(CBOD: x 5.52) + (NHs-N x 4.57)] x 8.34; where CBODs and NH; are in mg/L and effluent
flow is in MGD. Furthermore, CBODs and ammonia samples shall be taken from the same effluent sample on the

same day.

@ Refer to Part 1.C.9. SPECIAL CONDITIONS.
@ Ammonia, organic nitrogen, nitrate-nitrite, and total Kjeldahl nitrogen (TKN) must be analyzed or calculated from the

same sample. Organic nitrogen, as N = TKN — ammonia, as N.

& Total phosphorus and orthophosphate must be analyzed from the same sample.
© Refer to Part 1.C.10. ACUTE WHOLE EFFLUENT TOXICITY
@ Refer to Part 1.C.11, PRIORITY POLLUTANTS.

B.1  EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (CONTINUED)
Discharge to Pipe Makers Canal - OQutfall #001 (32.126151". -81.140073°):
Discharge Monitoring Requirements
p o limitations in
araneters n:)%/hl'é ruv:rlil:ess Measurement Sample Sample
specified Frequency Type Location

Carbonaceous Five-Day Biochemical
Oxygen Demand Removal, Minimum (%) ® 85 See Below See Below | See Below
(’I;z;a(ll )S uspended Solids Removal, Minimum 85 See Below See Below | See Below
pH? (Standfard Unit), Daily Minimum — 6.0-9.0 Seven Days/Week | Grab Effluent
Daily Maximum
Ultimate Oxygen Demand (Ib/day) @ ®

March — October 2,043 Three Days/Week | Calculated | Effluent
Dissolved Oxygen, Daily Minimum 5.0 Seven Days/Week | Grab Effluent
Organic Nitrogen, as N ) Report One Day/Month Composite | Effluent
Nitrate-Nitrite, as N ¢ Report One Day/Month Composite | Effluent
Total Kjeldah! Nitrogen, as N® Report One Day/Month | Composite | Effluent
Orthophosphate, as P Report One Day/Month | Composite | Effluent
Acute Whole Effluent Toxicity (%) © Report LCso See Below See Below | Effluent
Priority Pollutants Report See Below Composite | Effluent
0 Percent removal shall be calculated from monthly average influent and effluent concentrations. Influent and effluent




STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES
ENVIRONMENTAL PROTECTION DIVISION

Page 9 of 29

Permit No. GA0020427

B.2  EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

Discharge to Pipe Makers Canal - Outfall #001 (32.126151°. -81.140073°):

The discharge from the water pollution control plant shall be limited and monitored by the permittee as
specified below starting on the date EPD provides approval of construction completion and written
authorization to operate under the B.2 effluent limitations (8.0 MGD):

Discharge limitations in
Parameters mg/L (kg/day) unless Monitoring Requirements
otherwise specified
Monthly Weekly Measurement Sample Sample
Average Average Frequency Type Location
Flow (MGD) 8.0 10.0 Seven Days/Week | Continuous | geflyent
Recording
Carbonaceous Five-Day . . Influent &
Biochemical Oxygen Demand )@ 5.0 (151.6) 7.5 (189.5) | Five Days/Week Composite Effluent
1) . . Influent &
Total Suspended Solids 10 (303) 15 (379) Five Days/Week Composite Effluent
Ammonia, as N @@
January — February 2.0 (60.6) 3.0(75.8) . .
March — October 1.0 (30.3) 1.5 (37.9) Five Days/Week Composite Effluent
November — December 2.0 (60.6) 3.0(75.8)
Total Phosphorus, as P @ 0.5(15.2) 0.75 (19.0) | Five Days/Week Composite | Effluent
Fecal Coliform Bacteria (#/100 mL) | 200 400 Three Days/Week | Grab Effluent
m Numeric limits only apply to the effluent.
@ CBODs and ammonia samples shall be taken from the same effluent sample on the same day.

® Ammonia, organic nitrogen, nitrate-nitrite, and total Kjeldahl nitrogen (TKN) must be analyzed or calculated from the

same sample. Organic nitrogen, as N = TKN — ammonia, as N.

“ Total phosphorus and orthophosphate must be analyzed from the same sample.

(Effluent limitations continued on the next page)




STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES
ENVIRONMENTAL PROTECTION DIVISION

B.2  EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (CONTINUED)

Page 10 of 29
Permit No. GA0020427

Discharge to Pipe Makers Canal - Outfall #001 (32.126151°. -81.140073°):

Discharge Monitoring Requirements
p . limitations in
slers mo%/hl‘er";lil::s Measurement Sample Sample
specified Frequency Type Location
Carbonaceous Five-Day Biochemical
Oxygen Demand Removal, Minimum (%) 85 See Below See Below | See Below
(T;:’t)a(l])Suspended Solids Removal, Minimum 85 See Below See Below | See Below
PH, (Standard Unit), Daily Minimum 6.0-9.0 Seven Days/Week | Grab Effluent
Daily Maximum
Ultimate Oxygen Demand (Ib/day)

March — October 2,043 Five Days/Week Calculated | Effluent
Dissolved Oxygen, Daily Minimum 5.0 Seven Days/Week | Grab Effluent
Organic Nitrogen, as N ¥ Report One Day/Month | Composite | Effluent
Nitrate-Nitrite, as N * Report One Day/Month Composite | Effluent
Total Kjeldahl Nitrogen, as N ¢ Report One Day/Month Composite | Effluent
Orthophosphate, as P © Report One Day/Month | Composite | Effluent
Acute Whole Effluent Toxicity (%) © Report LCsp See Below See Below | Effluent
Priority Pollutants (" Report See Below Composite | Effluent

Q) Percent removal shall be calculated from monthly average influent and effluent concentrations. Influent and effluent

samples shall be collected at approximately the same time.

@ This limitation shall only be applicable during the period of March 1 through October 31.
Ultimate oxygen demand (UOD) shall be calculated using the following equation:
UOD = Effluent Flow x [(CBOD; x 5.52) + (NH;-N x 4.57)] x 8.34; where CBODs and NH3 are in mg/L and effluent
flow is in MGD. Furthermore, CBODs and ammonia samples shall be taken from the same effluent sample on the

same day.

& Refer to Part .C.9. SPECIAL CONDITIONS.
0 Ammonia, organic nitrogen, nitrate-nitrite, and total Kjeldahl nitrogen (TKN) must be analyzed or calculated from the

same sample. Organic nitrogen, as N = TKN — ammonia, as N.

& Total phosphorus and orthophosphate must be analyzed from the same sample.
© Refer to Part 1.C.10. ACUTE WHOLE EFFLUENT TOXICITY
M Refer to Part 1.C.11. PRIORITY POLLUTANTS.




STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES
ENVIRONMENTAL PROTECTION DIVISION

Page 11 of 29
Permit No. GA0020427

B.3. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
Discharue to the reuse distribution svstem:
The discharge to the reuse distribution system shall be limited and monitored by the permittee as specified
below, starting on the date EPD provides approval of construction completion of the reuse system and
written authorization to operate under the B.3 effluent limitations:
Dischar,
Liji‘:aﬁoiz, Monitoring Requirements
Parameters Monthly (Weekly) ———
Average Unless Measurement Sample Sample
Otherwise Specified Frequency Type Location
Flow (MGD)(V@ Report (Report) Seven Days/Week | Continuous | Effluent
Five-Day Biochemical Oxygen . .
D d (mg/L) ® 5.0 Five Days/Week | Composite | Effluent
Total Suspended Solids (mg/L) 5 Five Days/Week | Composite | Effluent
Fecal Coliform Bacteria (#/100mL) ® | 23 Five Days/Week | Grab Effluent

O]
@

The permittee must keep record of the volume of reuse water provided to each customer.
The combined flow to the reuse distribution system (B.3 effluent limitations) and Pipe Makers Canal shall not exceed

4.0 MGD while operating under B.1 effluent limitations and 8.0 MGD while operating under B.2 effluent limitations.

®) Numeric limits only apply to the effluent.

® Fecal Coliform Bacteria counts per individual sample shall not exceed 100#/100 mL.

Discharge Monitoring Requirements
Parameters Limitations T—
Measurement Sample Sample
Frequency Type Location

Turbidity, Daily Maximum (NTU) © 3 Seven Days/Week | Continuous | Effluent
PH, Daily Minimum — Daily Maximum B
(Standard Units) 6.0-9.0 Seven Days/Week | Grab Effluent
@) This is an instantaneous maximuym limitation. Continuous turbidity monitoring prior to disinfection is required.

Treated effluent exceeding 3 NTU shall be rejected.




STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 12 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

C. MONITORING AND REPORTING

1.

REPRESENTATIVE SAMPLING

Samples and measurements of the monitored waste shall represent the volume and nature of the
waste stream. The permittee shall maintain a written sampling and monitoring schedule.

SAMPLING PERIOD

a Unless otherwise specified in this permit, quarterly samples shall be taken during the
periods January-March, April-June, July-September, and October-December.

b. Unless otherwise specified in this permit, semiannual samples shall be taken during the
periods January-June and July-December.

c. Unless otherwise specified in this permit, annual samples shall be taken during the period of
January-December.

MONITORING PROCEDURES

All analytical methods, sample containers, sample preservation techniques, and sample holding
times must be consistent with the techniques and methods listed in 40 CFR Part 136. The analytical
method used shall be sufficiently sensitive. EPA-approved methods must be applicable to the
concentration ranges of the NPDES permit samples,

RECORDING OF RESULTS

For each required parameter analyzed, the permittee shall record:

a. The exact place, date, and time of sampling, and the person(s) collecting the sample. For
flow proportioned composite samples, this shall include the instantaneous flow and the
corresponding volume of each sample aliquot, and other information relevant to document
flow proportioning of composite samples;

b. The dates and times the analyses were performed;

c. The person(s) who performed the analyses;

d. The analytical procedures or methods used; and
e. The results of all required analyses.

ADDITIONAL MONITORING BY PERMITTEE

If the permittee monitors required parameters at the locations designated in I.B. more frequently than
required, the permittee shall analyze all samples using approved analytical methods specified in
I.C.3. The results of this additional monitoring shall be included in calculating and reporting the
values on the Discharge Monitoring Report forms. The permittee shall indicate the monitoring



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 13 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

frequency on the report. The EPD may require in writing more frequent monitoring, or monitoring
of other pollutants not specified in this permit.

6. RECORDS RETENTION
The permittee shall retain records of:

a. All Jaboratory analyses performed including sample data, quality control data, and standard
curves;

b. Calibration and maintenance records of laboratory instruments;

c. Calibration and maintenance records and recordings from continuous recording instruments;
d. Process control monitoring records;

€. Facility operation and maintenance records;

f. Copies of all reports required by this permit;

g. All data and information used to complete the permit application; and

h. All monitoring data related to sludge use and disposal.

These records shall be kept for at least three years. Sludge handling records must be kept for at least
five years. Either period may be extended by EPD written notification.

7. PENALTIES

Both the Federal and State Acts provide that any person who falsifies or tampers with any
monitoring device or method required under this permit, or who makes any false statement,
representation, or certification in any record submitted or required by this permit shall, if convicted,
be punished by a fine or by imprisonment or by both. The Acts include procedures for imposing
civil penalties for violations or for negligent or intentional failure or refusal to comply with any final
or emergency order of the Director of the EPD.

8. WATERSHED PROTECTION PLAN

The permittee has a Watershed Protection Plan that has been approved by EPD. The permittee’s
approved Watershed Protection Plan shall be enforceable through this permit.

Each June 30% the permittee is to submit the following to EPD:

a. An annual certification statement documenting that the plan is being implemented as
approved. The certification statement shall read as follows: “I certify, under penalty of law,
that the Watershed Protection Plan is being implemented. I am aware that there are
significant penalties for submitting false information, including the possibility of fine and
imprisonment for knowing violations."



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 14 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

10.

b. All Watershed Plan data collected during the previous year in an electronic format. This data
shall be archived using a digital format such as a spreadsheet developed in coordination with
EPD. All archived records, data, and information pertaining to the Watershed Protection
Plan shall be maintained permanently.

c. A progress report that provides a summary of the BMPs that have been implemented and
documented water quality improvements. The progress report shall also include any
necessary changes to the Watershed Protection Plan.

The report and other information shall be submitted to EPD at the address below:
Environmental Protection Division
Watershed Planning and Monitoring Program
2 Martin Luther King Jr, Drive SE
Suite 1152 East
Atlanta, Georgia 30334
SPECIAL CONDITIONS

Savannah 5R Alternative Restoration Plan Annual Reportine.

In order to confirm that the facility’s discharge was appropriately represented in the Savannah River
and Harbor DO Calculator Version 4.0 (June 2010), EPD is requiring annual reporting of the
facility’s effluent characteristics. The permittee shall submit an annual report which provides all
available discharge data over the previous twelve (12) calendar months for the following parameters:
discharge date, flow (MGD), 5-day biochemical oxygen demand (mg/L) and/or 5-day carbonaceous
biochemical oxygen demand (mg/L), and ammonia, as N (mg/L). Additionally, the permittee shall
calculate the arithmetic average, standard deviation, and coefficient of variation (CV) for ultimate
oxygen demand (UOD) loading based on the daily discharge data for the critical period of March 1%
— October 31*. The coefficient of variation (%) is calculated as the standard deviation divided by the
arithmetic average, multiplied by 100. The annual report shall be submitted as a Microsoft Excel
worksheet and provided in an electronic format on a compact disc (CD) or universal serial bus
(USB). The report is due no later than the 15® of November to the Georgia EPD Watershed Planning
and Monitoring Program at the address below:

Environmental Protection Division
Watershed Planning and Monitoring Program
2 Martin Luther King Jr. Drive SE
Suite 1152 East
Atlanta, Georgia 30334

ACUTE WHOLE EFFLUENT TOXICITY (WET)

a. B.1 (4.0 MGD::

The permittee shall conduct one acute whole effluent toxicity (WET) test for four
consecutive quarters after receiving EPD written authorization to commence operation under
Part1.B.1 effluent limitations (4.0 MGD), with the first test conducted within 90 days of the



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 15 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

authorization. The testing must be conducted in accordance with the most current U.S.
Environmental Protection Agency (EPA) manual for acute, marine aquatic toxicity testing.
The referenced document is entitled Methods for Measuring Acute Toxicity of Effluent and
Receiving Waters to Freshwater and Marine Organisms, Fifth Edition, October 2002, EPA-
821-R-02-012. Definitive tests must be run on the same samples concurrently using both an
invertebrate species (i.e., Mysidopsis bahia) and a vertebrate species (i.e., Menidia
beryllina).

EPD will evaluate the WET tests submitted to determine whether toxicity has been
demonstrated. An effluent discharge will not be considered toxic if the Lethal Concentration
50% (LC50) is greater than or equal to 100% effluent. If the test results indicate effluent
toxicity, the permittee may be required to perform additional WET tests, and/or to submit a
toxicity reduction evaluation upon notification by the EPD and/or the permit may be
reopened to incorporate a WET limit.

B.2 (8.0 MGD):

The permittee shall conduct one acute whole effluent toxicity (WET) test for four
consecutive quarters after receiving EPD written authorization to commence operation under
Part I.B.2 effluent limitations (8.0 MGD), with the first test conducted within 90 days of the
authorization. The testing must be conducted in accordance with the most current U.S.
Environmental Protection Agency (EPA) manual for acute, marine aquatic toxicity testing.
The referenced document is entitled Methods for Measuring Acute Toxicity of Effluent and
Receiving Waters to Freshwater and Marine Organisms, Fifth Edition, October 2002, EPA-
821-R-02-012. Definitive tests must be run on the same samples concurrently using both an
invertebrate species (i.e., Mysidopsis bahia) and a vertebrate species (i.c., Menidia
beryilina).

EPD will evaluate the WET tests submitted to determine whether toxicity has been
demonstrated. An effluent discharge will not be considered toxic if the Lethal
Concentration 50% (LC50) is greater than or equal to 100% effluent. If the test results
indicate effluent toxicity, the permittee may be required to perform additional WET tests,
and/or to submit a toxicity reduction evaluation upon notification by the EPD and/or the
permit may be reopened to incorporate 2 WET limit.

11.  PRIORITY POLLUTANTS

a.

B.1 (4.0 MGD}:

The permittee must conduct one scan of the priority pollutants for three consecutive quarters
after receiving EPD written authorization to commence operation under Part IB.1 effluent
limitations (4.0 MGD), with the first scan conducted within 90 days of the authorization.
The priority pollutant scans must represent seasonal variation. Total recoverable mercury
must be sampled and analyzed using EPA Method 1631E. If substances are measured at
levels of concern, then the permittee may be required to perform additional priority pollutant
analyses in accordance with Part I.C.5 or the permit may be modified to include effluent
limitations for priority pollutants.




STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 16 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427
b.  B.2(8.0MGDi:

12.

The permittee must conduct one scan of the priority pollutants for three consecutive quarters
after receiving EPD written authorization to commence operation under Part [.B.2 effluent
limitations (8.0 MGD), with the first scan conducted within 90 days of the authorization.
The priority pollutant scans must represent seasonal variation. Total recoverable mercury
must be sampled and analyzed using EPA Method 1631E. If substances are measured at
levels of concern, then the permittee may be required to perform additional priority pollutant
analyses in accordance with Part I.C.5 or the permit may be modified to include effluent
limitations for priority pollutants.

LONG-TERM BIOCHEMICAL OXYGEN DEMAND TESTING

The permittee shall perform one 120-day Long-Term BOD test after receiving EPD written
authorization to commence operation under Part I.B.1 and Part I.B.2 effluent limitations (4.0 MGD
and 8.0 MGD, respectively). The test should be performed on an effluent sample collected during
the critical period from June 1 through September 30. The results of this test shall be submitted to
EPD at least 180 days prior to the permit expiration date to the following address:

Environmental Protection Division
Watershed Planning and Monitoring Program
2 Martin Luther King Jr. Drive SE
Suite 1152 East
Atlanta, Georgia 30334

D. REPORTING REQUIREMENTS

1.

The permittee must electronically report the DMR, OMR and additional monitoring data using the
web based electronic NetDMR reporting system, unless a waiver is granted by EPD.

a.

The permittee must comply with the Federal National Pollutant Discharge Elimination
System Electronic Reporting regulations in 40 CFR §127. The permittee must electronically
report the DMR, OMR, and additional monitoring data using the web based electronic
NetDMR reporting system online at: https://netdmr.cpa.pov/netdmr/public/home.htm

Monitoring results obtained during the calendar month shall be summarized for each month
and reported on the DMR. The results of each sampling event shall be reported on the OMR
and submitted as an attachment to the DMR.

The permittee shall submit the DMR, OMR and additional monitoring data no later than
11:59 p.m. on the 15" day of the month following the sampling period.

All other reports required herein, unless otherwise stated, shall be submitted to the EPD
Office listed on the permit issuance letter signed by the Director of EPD.

No later than December 21, 2020, the permittee must electronically report the following
compliance monitoring data and reports using the online web based electronic system approved by
EPD, unless a waiver is granted by EPD:




STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 17 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

a. Sewage Sludge/Biosolids Annual Program Reports provided that the permittee has an
approved Sewage Sludge (Biosolids) Plan;

b. Pretreatment Program Reports provided that the permittee has an approved Industrial
Pretreatment Program in this permit;

Sewer Overflow/Bypass Event Reports;
Noncompliance Notification;

Other noncompliance; and

oo oo

Bypass
3. OTHER REPORTS

All other reports required in this permit not listed above in Part .D.2 or unless otherwise stated, shall
be submitted to the EPD Office listed on the permit issuance letter signed by the Director of EPD.

4. OTHER NONCOMPLIANCE

All instances of noncompliance not reported under Part I.B. and Part II. A. shall be reported to EPD
at the time the monitoring report is submitted.

5. SIGNATORY REQUIREMENTS

All reports, certifications, data or information submitted in compliance with this permit or requested
by EPD must be signed and certified as follows:

a. Any State or NPDES Permit Application form submitted to the EPD shall be signed as
follows in accordance with the Federal Regulations, 40 C.F.R. 122.22:

1. For a corporation, by a responsible corporate officer. A responsible corporate officer
means:
i a president, secretary, treasurer, or vice president of the corporation in charge
of a principal business function, or any other person who performs similar
policy- or decision making functions for the corporation, or

ii. the manager of one or more manufacturing, production, or operating facilities
employing more than 250 persons or having gross annual sales or
expenditures exceeding $25 million (in second-quarter 1980 dollars), if
authority to sign documents has been assigned or delegated to the manager in
accordance with corporate procedures.

2. For a partnership or sole proprietorship, by a general partner or the proprietor,
respectively; or

3. For a municipality, State, Federal, or other public facility, by either a principal
executive officer or ranking elected official.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 18 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427
b. All other reports or requests for information required by the permit issuing authority shall be

signed by a person designated in (a) above or a duly authorized representative of such
person, if:

1. The representative so authorized is responsible for the overall operation of the
facility from which the discharge originates, e.g., a plant manager, superintendent or
person of equivalent responsibility;

2. The authorization is made in writing by the person designated under (a) above; and
The written authorization is submitted to the Director.

Any changes in written authorization submitted to the permitting authority under (b) above
which occur after the issuance of a permit shall be reported to the permitting authority by
submitting a copy of a new written authorization which meets the requirements of (b) and
(b.1) and (b.2) above.

Any person signing any document under (a) or (b) above shall make the following
certification:

“I certify under penalty of law that this document and all attachments were prepared under
my direction or supervision in accordance with a system designed to assure that qualified
personnel properly gather and evaluate the information submitted. Based on my inquiry of
the person or persons who manage the system, or those persons directly responsible for
gathering the information, the information submitted is, to the best of my knowledge and
belief, true, accurate, and complete. I am aware that there are significant penalties for
submitting false information, including the possibility of fine and imprisonment for knowing
violations.”



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 19 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427
PART II

A MANAGEMENT REQUIREMENTS

L.

PROPER OPERATION AND MAINTENANCE

The permittee shall properly maintain and operate efficiently all treatment or control facilities and
related equipment installed or used by the permittee to achieve compliance with this permit.
Efficient operation and maintenance include effective performance, adequate funding, adequate
operator staffing and training, and adequate laboratory and process controls, including appropriate
quality assurance procedures. Back-up or auxiliary facilities or similar systems shall be operated
only when necessary to achieve permit compliance.

PLANNED CHANGE

Any anticipated facility expansions, or process modifications which will result in new, different, or
increased discharges of pollutants requires the submission of a new NPDES permit application, If
the changes will not violate the permit effluent limitations, the permittee may notify EPD without

submitting an application. The permit may then be modified to specify and limit any pollutants not
previously limited.

TWENTY-FOUR HOUR REPORTING

If, for any reason the permittee does not comply with, or will be unable to comply with any effluent
limitations specified in the permittee’s NPDES permit, the permittee shall provide EPD with an oral
report within 24 hours from the time the permittee becomes aware of the circumstances followed by
a written report within five (5) days of becoming aware of such condition. The written submission
shall contain the following information:

a. A description of the noncompliance and its cause; and

b. The period of noncompliance, including the exact date and times; or, if not corrected, the
anticipated time the noncompliance is expected to continue; and

c. The steps taken to reduce, eliminate, and prevent recurrence of the noncomplying discharge.
ANTICIPATED NONCOMPLIANCE NOTIFICATION

The permittee shall give written notice to the EPD at least 10 days before:

a. Any planned changes in the permitted facility; or

b. Any activity which may result in noncompliance with the permit.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 20 0of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427
3. OTHER NONCOMPLIANCE

The permittee must report all instances of noncompliance not reported under other specific reporting
requirements, at the time monitoring reports are submitted. The reports shall contain the information
required under conditions of twenty-four hour reporting.

OPERATOR CERTIFICATION REQUIREMENTS

Upon receiving authorization to operate under Part 1.B.1 and 1.B.2 of the permit, the following
requirements will apply:

The person responsible for the daily operation of the facility must be a Class I Certified Operator in
compliance with the Georgia State Board of Examiners for Certification of Water and Wastewater
Plant Operators and Laboratory Analysts Act, as amended, and as specified by Subparagraph 391-3-
6-.12 of the Rules and Regulations for Water Quality Control. All other operators must have the
minimum certification required by this Act.

Upon receiving authorization to operate under Part I.B.3 of the permit, the following requirements
will apply:

The person responsible for the daily operation of the facility must be a Class I Certified Operator in
compliance with the Georgia State Board of Examiners for Certification of Water and Wastewater
Plant Operators and Laboratory Analysts Act, as amended, and as specified by Subparagraph 391-3-
6-.12 of the Rules and Regulations for Water Quality Control. All other operators must have the
minimum certification required by this Act.

a. For reuse plants which do not have automatic diversion:

The operator in responsible charge (ORC) for the facility shall be a Class I Biological
Wastewater Operator. On-site operation shall be 24 hours per day, 7 days per week by an
on-site operator (OSO) who is certified Class II Biological Wastewater Operator or higher.
All Operators (other than the ORC and OSO) shall have a minimum of a Class ITI Biological
Wastewater Operator certification.

b. For reuse plants which have automatic diversion, but do not have an electronic monitoring
and alarm system:

The operator in responsible charge (ORC) for the facility shall be a Class I Biological
Wastewater Operator. On-site operation shall be by an on-site operator (OSO) who is
certified Class II Biological Wastewater Operator or higher for a minimum of 8 hours per
day, 7 days per week in conjunction with automatic diversion of reclaimed water that does
not meet the turbidity criteria and with the automatic diversion of reclaimed water should
any component of the disinfection system fail. All operators (other than the ORC and OSO)
shall have a minimum of a Class III Biological Wastewater Operator certification.

c. For reuse plants that have automatic diversion and have an electronic monitoring and alarm
system:



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 21 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

The operator in responsible charge (ORC) shall be a Class I Biological Wastewater Operator, On-
site operation shall be by an on-site operator (OSQ) who is certified Class II Biological Wastewater
Operator or higher for a minimum of 4 hours per day, 7 days per week in conjunction with automatic
diversion of reclaimed water that does not meet the turbidity criteria and with the automatic
diversion of reclaimed water should any component of the disinfection system fail. An operator
shall be on call during all periods the plant is unattended and must be able to respond to the plant site
within one hour of an alarm. The electronic monitoring and alarm system must record the date and
time of all alarms and the date and time of alarm override. All operators (other than the ORC and
the OSO) shall have a minimum of a Class III Biological Wastewater Operator certification.

7. LABORATORY ANALYST CERTIFICATION REQUIREMENTS

Laboratory Analysts must be certified in compliance with the Georgia State Board of Examiners for
Certification of Water and Wastewater Treatment Plant Operators and Laboratory Analysts Act, as
amended.

8. BYPASSING

Any diversion of wastewater from or bypassing of wastewater around the permitted treatment works
is prohibited, except if:

a. Bypassing is unavoidable to prevent loss of life, personal injury, or severe property damage;
b. There are no feasible alternatives to bypassing; and
c. The permittee notifies the EPD at least 10 days before the date of the bypass.
Feasible alternatives to bypassing include use of auxiliary treatment facilities and retention of
untreated waste. The permittee must take all possible measures to prevent bypassing during routine
preventative maintenance by installing adequate back-up equipment.
The permittee shall operate the facility and the sewer system to minimize discharge of pollutants
from combined sewer overflows or bypasses and may be required by the EPD to submit a plan and
schedule to reduce bypasses, overflows, and infiltration.
Any unplanned bypass must be reported following the requirements for noncompliance notification
specified in I.A.3. The permittee may be liable for any water quality violations that occur as a result
of bypassing the facility.

9. POWER FAILURES
If the primary source of power to this water pollution control facility is reduced or lost, the permittee

shall use an alternative source of power to reduce or control all discharges to maintain permit
compliance.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 22 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427
10. DUTY TO MITIGATE

11.

The permittee shall take all reasonable steps to minimize or prevent any discharge or sludge disposal
which might adversely affect human health or the environment.

NOTICE CONCERNING ENDANGERING WATERS OF THE STATE

Whenever, because of an accident or otherwise, any toxic or taste and color producing substance, or
any other substance which would endanger downstream users of the waters of the State or would
damage property, is discharged into such waters, or is so placed that it might flow, be washed, or fall
into them, it shall be the duty of the person in charge of such substances at the time to forthwith
notify EPD in person or by telephone of the location and nature of the danger, and it shall be such
person’s further duty to immediately take all reasonable and necessary steps to prevent injury to
property and downstream users of said water.,

Spills and Major Spills:

A “spill” is any discharge of raw sewage by a Publicly Owned Treatment Works (POTW) to the
waters of the State.

A “major spill” means:

L. The discharge of pollutants into waters of the State by a POTW that exceeds the weekly
average permitted effluent limit for biochemical oxygen demand (5-day) or total suspended
solids by 50 percent or greater in one day, provided that the effluent discharge concentration
is equal to or greater than 25 mg/L for biochemical oxygen demand or total suspended solids.

2. Any discharge of raw sewage that 1) exceeds 10,000 gallons or 2) results in water quality
violations in the waters of the State,

“Consistently exceeding effluent limitation” means 2a POTW exceeding the 30 day average limit for
biochemical oxygen demand or total suspended solids for at least five days out of each seven day
period during a total period of 180 consecutive days.

The following specific requirements shall apply to POTW’s, If a spill or major spill occurs, the
owner of a POTW shall immediately:

a. Notify EPD, in person or by telephone, when a spill or major spill occurs in the system.

b. Report the incident to the local health department(s) for the area affected by the incident.
The report at a minimum shall include the following:

Date of the spill or major spill;

Location and cause of the spill or major spill;

Estimated volume discharged and name of receiving waters; and

Corrective action taken to mitigate or reduce the adverse effects of the spill or major
spill.

el



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 23 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

12,

C.

Post a notice as close as possible to where the spill or major spill occurred and where the
spill entered State waters and also post additional notices along portions of the waterway
affected by the incident (i.e. bridge crossings, boat ramps, recreational areas, and other points
of public access to the affected waterway). The notice at a minimum shall include the same
information required in 11(b)(1-4) above. These notices shall remain in place for a
minimum of seven days after the spill or major spill has ceased.

Within 24 hours of becoming aware of a spill or major spill, the owner of a POTW shall
report the incident to the local media (television, radio, and print media). The report shall
include the same information required in 11(b)(1-4) above.

Within 5 days (of the date of the spill or major spill), the owner of a POTW shall submit to
EPD a written report which includes the same information required in 11(b)(1-4) above.

Within 7 days (after the date of a major spill), the owner of a POTW responsible for the
major spill, shall publish a notice in the largest legal organ of the County where the incident
occurted. The notice shall include the same information required in 11(b)(1-4) above.

The owner of a POTW shall immediately establish a monitoring program of the receiving

waters affected by a major spill or by consistently exceeding an effluent limit, with such

monitoring being at the expense of the POTW for at least one year. The monitoring program
shall include an upstream sampling point as well as sufficient downstream locations to

accurately characterize the impact of the major spill or the consistent exceedence of effluent
limitations described in the definition of “ Consistently exceeding effluent limitation” above.
As a minimum, the following parameters shall be monitored in the receiving stream:

Dissolved Oxygen;

Fecal Coliform Bacteria;

pH;

Temperature; and

Other parameters required by the EPD.

S

The monitoring and reporting frequency as well as the need to monitor additional
parameters, will be determined by EPD. The results of the monitoring will be provided by
the POTW owner to EPD and all downstream public agencies using the affected waters asa
source of a public water supply.

Within 24 hours of becoming aware of a major spill, the owner of a POTW shall provide
notice of a major spill to every county, municipality, or other public agency whose public
water supply is within a distance of 20 miles downstream and to any others which could be
potentially affected by the major spill.

UPSET PROVISION

Provision under 40 CFR 122.41(n)(1)-(4), regarding “Upset” shall be applicable to any civil,
criminal, or administrative proceeding brought to enforce this permit.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 24 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427
B. RESPONSIBILITIES

1. DUTY TO COMPLY

The permittee must comply with all conditions of this permit. Any permit noncompliance is a
violation of the Federal Clean Water Act, State Act, and the State Rules, and is grounds for:

a. Enforcement action;
b. Permit termination, revocation and reissuance, or modification; or
c. Denial of a permit renewal application.

NEED TO HALT OR REDUCE ACTIVITY NOT A DEFENSE

It shall not be a defense of the permittee in an enforcement action that it would have been necessary
to halt or reduce the permitted activity to maintain compliance with the conditions of this permit.

INSPECTION AND ENTRY

The permittee shall allow the Director of the EPD, the Regional Administrator of EPA, and their
authorized representatives, agents, or employees after they present credentials to:

a. Enter the permittee's premises where a regulated activity or facility is located, or where any
records required by this permit are kept;

b. Review and copy any records required by this permit;

c. Inspect any facilities, equipment, practices, or operations regulated or required by this
permit; and

d. Sample any substance or parameter at any location,
DUTY TO PROVIDE INFORMATION

The permittee shall furnish any information required by the EPD to determine whether cause exists
to modify, revoke and reissue, or terminate this permit or to determine compliance with this permit.
The permittee shall also furnish the EPD with requested copies of records required by this permit.
TRANSFER OF OWNERSHIP

A permit may be transferred to another person by a permittee if:

a. The permittee notifies the Director in writing at least 30 days in advance of the proposed
transfer;

b. An agreement is written containing a specific date for transfer of permit responsibility
including acknowledgment that the existing permittee is liable for violations up to that date,
and that the new permittee is liable for violations from that date on. This agreement must be
submitted to the Director at least 30 days in advance of the proposed transfer; and



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 25 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

c. The Director does not notify the current permittee and the new permittee within 30 days of
EPD intent to modify, revoke and reissue, or terminate the permit. The Director may require
that a new application be filed instead of agreeing to the transfer of the permit.

6. AVAILABILITY OF REPORTS
Except for data determined to be confidential by the Director of EPD under O.C.G.A. 12-5-26 or by
the Regional Administrator of EPA under the Code of Federal Regulations, Title 40, Part 2, all
reports prepared to comply with this permit shall be available for public inspection at an EPD office.

Effluent data, permit applications, permittees’ names and addresses, and permits shall not be
considered confidential.

7. PERMIT ACTIONS

This permit may be modified, terminated, or revoked and reissued in whole or in part during its term
for causes including, but not limited to:

a. Permit violations;
b. Obtaining this permit by misrepresentation or by failure to disclose all relevant facts;

c. Changing any condition that requires either a temporary or permanent reduction or
elimination of the permitted discharge;

d. Changes in effluent characteristics; and

e. Violations of water quality standards.

The filing of a request by the permittee for permit modification, termination, revocation and
reissuance, or notification of planned changes or anticipated noncompliance does not negate any
permit condition,

8. CIVIL AND CRIMINAL LIABILITY

Nothing in this permit shall be construed to relieve the permittee from civil or criminal penalties
for noncompliance.

9. PROPERTY RIGHTS
The issuance of this permit does not convey any property rights of either real or personal property, or

any exclusive privileges, nor does it authorize any injury to private property or any invasion of
personal rights, or any infringement of Federal, State or local laws or regulations.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 26 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No, GA0020427
10. DUTY TO REAPPLY

11.

12,

13.

14,

The permittee shall submit an application for permit reissuance at least 180 days before the
expiration date of this permit. The permittee shall not discharge after the permit expiration date. To
receive authorization to discharge beyond the expiration date, the permittee shall submit the
information, forms, and fees required by the EPD no later than 180 days before the expiration date.

CONTESTED HEARINGS

Any person aggrieved or adversely affected by any action of the Director of the EPD shall petition
the Director for a hearing within 30 days of notice of the action.

SEVERABILITY

The provisions of this permit are severable. If any permit provision or the application of any permit
provision to any circumstance is held invalid, the provision does not affect other circumstances or
the remainder of this permit.

OTHER INFORMATION

‘Where the permittee becomes aware that it failed to submit any relevant facts in a permit application,
or submitted incorrect information in a permit application or in any report form to the Director, it
shall promptly submit such facts or information.

PREVIOUS PERMITS

All previous State wastewater permits issued to this facility, whether for construction or operation,
are hereby revoked by the issuance of this permit. This action is taken to assure compliance with the
Georgia Water Quality Control Act, as amended, and the Federal Clean Water Act, as amended.
Receipt of the permit constitutes notice of such action. The conditions, requirements, terms and
provisions of this permit authorizing discharge under the National Pollutant Discharge Elimination
System govern discharges from this facility.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 27 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427
PART HI

A.  APPROVED INDUSTRIAL PRETREATMENT PROGRAM FOR PUBLICLY OWNED TREATMENT
WORKS (POTWs)

1.

The permittee's approved pretreatment program shall be enforceable through this permit. The
permittee shall also comply with the provisions of 40 CFR 403.

The permittee shall administer the approved pretreatment program by:

a.

Maintaining records identifying the character and volume of pollutants contributed by
industrial users to the POTW.

Enforcing and obtaining appropriate remedies for noncompliance by any industrial user with
any applicable pretreatment standard or requirement defined by Section 307(b) and (c) ofthe
Federal Act, 40 CFR Part 403.5 and 403.6 or any State or local requirement, whichever is
more stringent.

Revising the adopted local limits based on technical analyses to ensure that the local limits
continue to prevent:

Interference with the operation of the POTW;
Pass-through of pollutants in violation of this permit;
Municipal sludge contamination; and

Toxicity to life in the receiving stream.

WM

Within 180 days of the effective date of this permit issuance or reissuance (excluding permit
modifications), the permittee shall review the local limits of the program and submit to EPD
a written technical evaluation of the need to revise the local limits.

Ensuring that industrial wastewater discharges from industrial users are regulated through
discharge permits or equivalent individual control mechanisms. Compliance schedules will
be required of each industrial user for the installation of control technologies to meet
applicable pretreatment standards and the requirements of the approved program.

Inspecting, surveying, and monitoring to determine if the industrial user is in compliance
with the applicable pretreatment standards.

Equitably maintaining and adjusting revenue levels to ensure adequate and continued
pretreatment program implementation.

Preparing a list of industrial users which, during the reporting period October 1to September
30, have been in significant noncompliance with the pretreatment requirements enumerated
in 40 CFR Part 403.8 (f)(2)(viii). This list will be published annually each October in the
newspaper with the largest circulation in the service area.



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 28 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

B. APPROVED PRETREATMENT PROGRAM ANNUAL REPORT

1.

Within 30 days of the close of the reporting period October 1to September 30, the permittee shall
submit a report to the EPD that includes:

a.

b.

An updated list of POTW industrial users;
The results of POTW sampling and analyses required by the EPD;
A summary of POTW industrial user inspections;

A summary of POTW operations including information on upsets, interferences, pass
through events, or violations of the permit related to industrial user discharges;

A summary of all activities to involve and inform the public of pretreatment requirements;
A summary of the annual pretreatment program budget;

A descriptive summary of any compliance activities initiated, ongoing, or completed against
industrial users which shall include the number of administrative orders, show cause
hearings, penalties, civil actions, and fines;

A list of contributing industries using the treatment works, divided into Standard Industrial
Classification Code (SIC) categories, which have been issued permits or similar enforceable
individual control mechanisms, and a status of compliance for each industrial user. The list
should also identify the industries that are categorical or significant industrial users;

The name and address of each industrial user that has received a conditionally revised
discharge limit;

A list of all industrial users who were in significant noncompliance with applicable
pretreatment standards and requirements;

A list of all industrial users showing the date that each was notified that a categorical
pretreatment standard had been promulgated by EPA for their industrial category and the
status of each industrial user in achieving compliance within the 3 year period allowed by the
Federal Act; and

A description of all substantial changes proposed for the program. All substantial changes
must first be approved by the EPD before formal adoption by the POTW. Substantial
changes shall include but not be limited to:

1. Changes in legal authority;

2. Changes in local limits;

3 Changes in the control mechanisms;

4. Changes in the method for implementing categorical pretreatment standards.

5. A decrease in the frequency of self-monitoring or reporting required of industrial

uscrs,



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 29 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020427

6. A decrease in the frequency of industrial user inspections or sampling by the POTW;

7. Significant reductions in the program resources including personnel commitments,
equipment, and funding levels;

8. Changes in confidentiality procedures; and

9. Changes in the POTW sludge disposal and management practices.

2. Reports submitted by an industrial user will be retained by the permittee for at least 3 years and shall
be available to the EPD for inspection and copying. This period shall be extended during the course
of any unresolved litigation concerning the discharge of pollutants by an industrial user or
concerning the operations of the program or when requested by the Director.

C. INDUSTRIAL PRETREATMENT STANDARDS

Effluent limitations for the permittee's discharge are listed in Part I. Other pollutants attributable to
industrial users may also be present in the discharge. When sufficient information becomes available, this
permit may be revised to specify effluent limitations for these pollutants based on best practicable
technology or water quality standards. Once the specific nature of industrial contributions has been
identified, data collection and reporting may be required for parameters not specified in Part I.

D. REQUIREMENTS FOR EFFLUENT LIMITATIONS ON POLLUTANTS ATTRIBUTABLE TO
INDUSTRIAL USERS

1. The permittee shall require all industrial dischargers to the POTW to meet State pretreatment
regulations promulgated in response to Section 307(b) of the Federal Act. Other information about
new industrial discharges may be required and will be requested from the permittee after the EPD
has received notice of the discharge.

2. The permittee may be required to supplement the requirements of the State and Federal pretreatment
regulations to ensure compliance with all applicable effluent limitations listed in Part I.
Supplemental actions by the permittee concerning some or all of the industries discharging to the
POTW may be necessary.

E. RETAINER

EPD may require the permittee to amend an approved pretreatment program to incorporate revisions in State
Pretreatment Regulations or other EPD requirements. Any approved POTW pretreatment program
identified by EPD that needs to modify its program to incorporate requirements that have resulted from
revision to the Rules shall develop and submit those revisions to EPD no later than one (1) year of
notification by EPD to modify the Program. Any modifications made to the approved pretreatment program
must be incorporated into the permit and the program pursuant to Chapter 391-3-6-.09(7) of the State Rules.
Implementation of any revision or amendments to the program shall be described in the subsequent annual
report to the EPD.



FACT SHEET

= GEORGIA

DEPARTMENT OF NATURAL RESOURCES
ENVIRONMENTAL PROTECTION DIVISION

The Georgia Environmental Protection Division proposes to issue an NPDES permit to the
applicant identified below. The draft permit places conditions on the discharge of pollutants
from the wastewater treatment plant to waters of the State.

Technical Contact:

Kelli-Ann Sottile, Environmental Engineer
Kelli-Ann.Sottile@dnr.ga.gov
404-463-4945

Draft Permit:

O First issuance

O Reissuance with no or minor modifications from previous permit
O Reissuance with substantial modifications from previous permit

X Modification of existing permit

¢ Requires EPA review

Modifications to the Permit:

e Removed effluent limitations and monitoring requirements for 1.5 MGD, since the
existing facility will be demolished and the outfall relocated

e Added effluent limitations and monitoring requirements for the future expanded flow of
4.0 and 8.0 MGD

e Revised outfall location to reflect the location of the new proposed effluent force main,
approximately 600 feet upstream of the existing location

o Added reuse effluent limitations for distribution of treated effluent to reuse customers

Refer to sections below for more information on the proposed modifications.
FACILITY INFORMATION
1.1  NPDES Permit No.: GA0020427

1.2 Name and Address of Owner/Applicant

City of Savannah
P.O. Box 1027
Savannah, Georgia 31402

1.3 Name and Address of Facility

Travis Field Water Pollution Control Plant (WPCP)
198 Darque Road
Savannah, Georgia 31408

e e e e e e e e e
Travis Field WPCP Septernber 2019

NPDES Permit No. GA0020427 Page 1 of 26



_ FACT SHEET
e e e e e e e

1.4  Location and Description of the discharge (as reported by applicant)

Outfall # Latitude (°) Longitude (%) Receiving Waterbody
Pipe Makers Canal
001 32.126151 -81.140073 (do of the tide ate)

1.5  Permitted Design Capacity

PartI.B.1 - 4.0 MGD
Part I.B.2 (Future Expansion) - 8.0 MGD

1.6  SIC Code & Description

SIC Code 4952 — Sewerage systems: Establishments primarily engaged in the collection
and disposal of wastes conducted through a sewer system, including such treatment
processes as may be provided.

1.7  Description of the Water Pollution Control Plant:
Wastewater treatment:
The existing1.5-MGD facility will be demolished as part of the project. The treatment
process for the expanded plant will consist of fine screening, grit removal, membrane
bioreactors for biological treatment and nutrient removal, UV disinfection, and post

acration. The treated effluent can either be discharged to Pipe Makers Canal,
downstream of the tide gate, or distributed to reuse customers.

Solids processing:

The sludge treatment process will consist of thickening, aerobic digestion, and
dewatering via belt press. The dewatered sludge will be disposed of in a landfill.

1.8  Type of Wastewater Discharge

O Process wastewater O Stormwater
X Domestic wastewater O Combined (Describe)
O Other (Describe)

APPLICABLE REGULATIONS

2.1  State Regulations
Chapter 391-3-6 of the Georgia Rules and Regulations for Water Quality Control

Travis Field WPCP ' September 2019
NPDES Permit No. GA0020427 Page 2 0f 26



FACT SHEET
R

2.2  Federal Regulations

Source Activity Applicable Regulation
40 CFR 122
Municipal Effluent Discharge 40 CFR 125
40 CFR 133
. 40 CFR 122
Municipal Non-Process Water Discharges 40 CFR 125
40 CFR 122
Municipal Sludge Use and Disposal 40 CFR 257

40 CFR 501 & 503

3. WATER QUALITY STANDARDS & RECEIVING WATERBODY INFORMATION

Section 301(b)(1)(C) of the Clean Water Act (CWA) requires the development of
limitations in permits necessary to meet water quality standards. Federal Regulations 40
CFR 122.4(d) require that conditions in NPDES permits ensure compliance with the
water quality standards which are composed of use classifications, numeric and or
narrative water quality criteria and an anti-degradation policy. The use classification
system designates the beneficial uses that each waterbody is expected to achieve, such as
drinking water, fishing, or recreation. The numeric and narrative water quality criteria
arc deemed necessary to support the beneficial use classification for each water body.,
The antidegradation policy represents an approach to maintain and to protect various
levels of water quality and uses.

3.1 Receiving Waterbody Classification and Information — Pipe Makers Canal
(Downstream of the Tide Gate):

Specific Water Quality Criteria for Classified Water Usage [391-3-6-.03(6)]:

Fishing: Propagation of Fish, Shellfish, Game and Other Aquatic Life; secondary contact
recreation in and on the water; or for any other use requiring water of a lower quality.

i) Dissolved Oxygen: A daily average of 6.0 mg/L and no less than 5.0 mg/L at all times for
water designated as trout streams by the Wildlife Resources Division. A daily average of
5.0 mg/L and no less than 4.0 mg/L at all times for waters supporting warm water species
of fish.

(i) pH: Within the range of 6.0 - 8.5.
(iii) Bacteria:

1. For the months of May through October, when water contact recreation activities are
expected to occur, fecal coliform not to exceed a geometric mean of 200 per 100 mL
based on at least four samples collected from a given sampling site over a 30-day period
at intervals not less than 24 hours. Should water quality and sanitary studies show fecal
coliform levels from non-human sources exceed 200/100 mL (geometric mean)
occasionally, then the allowable geometric mean fecal coliform shall not exceed 300 per
100 mL in lakes and reservoirs and 500 per 100 mL in free flowing freshwater streams.

e e e ————
Travis Field WPCP September 2019

NPDES Permit No. GA0020427 Page 3 of 26



(iv)

)

3.2

FACT SHEET

For the months of November through April, fecal coliform not to exceed a geometric
mean of 1,000 per 100 ml based on at least four samples collected from a given
sampling site over a 30-day period at intervals not less than 24 hours and not to exceed a
maximum of 4,000 per 100 mL for any sample. The State does not encourage swimming
in these surface waters since a number of factors which are beyond the control of any
State regulatory agency contribute to elevated levels of bacteria.

. For waters designated as shellfish growing areas by the Georgia DNR Coastal Resources

Division, the requirements will be consistent with those established by the State and
Federal agencies responsible for the National Shellfish Sanitation Program. The
requirements are found in National Shellfish Sanitation Program Guide for the Control of
Molluscan Shellfish, 2007 Revision (or most recent version), Interstate Shellfish
Sanitation Conference, U.S. Food and Drug Administration.

Temperature: Not to exceed 90°F. At no time is the temperature of the receiving waters to
be increased more than 5°F above intake temperature except that in estuarine waters the
increase will not be more than 1.5°F. In streams designated as primary trout or
smallmouth bass waters by the Wildlife Resources Division, there shall be no elevation of
natural stream temperatures. In streams designated as secondary trout waters, there shall
be no elevation exceeding 2°F natural stream temperatures.

Coastal Fishing: This classification will be applicable to specific sites when so
designated by the Environmental Protection Division. For waters designated as "Coastal
Fishing", site specific criteria for dissolved oxygen will be assigned. All other criteria and
uses for the fishing use classification will apply for coastal fishing.

Dissolved Oxygen: A daily average of 5.0 mg/L and no less than 4.0 mg/L at all times. If
it is determined that the "natural condition" in the waterbody is less than the values stated
above, then the criteria will revert to the "natural condition" and the water quality
standard will allow for a 0.1 mg/L deficit from the "natural" dissolved oxygen value. Up
to a 10% deficit will be allowed if it is demonstrated that resident aquatic species shall
not be adversely affected.

Ambient Information

The Pipe Makers Canal (downstream of the tide gate) is tidally influenced; therefore a
dilution factor of 600:1 was used in Reasonable Potential analyses.

QOutfall  7Q10 1Q10
ID

Annual Hardness Upstream Total
Average Flow (mg Suspended Solids
(cf5) (cfs) (cfs) CaCO/L) (mg/L)

001

Tidally  Tidally Tidally

i m
Influenced Influenced  Influenced 25 Not available

() A conservative value of 10 mg/L. will be used for the reasonable potential analysis
calculations.

Travis Field WPCP September 2019
NPDES Permit No. GA0020427 Page 4 of 26



FACT SHEET

33

34

35

Georgia 305(b)/303(d) List Documents

The Pipe Makers Canal (upstream of the tide gate) is listed on the 2016 305(b)/303(d) list
as not supporting its designated use of fishing. A Total Maximum Daily Load (TMDL)
was developed for the impacted parameter (fecal coliform). However, the discharge
location downstream of the tide gate has not been listed on the 2016 305(b)/303(d) list.

Total Maximum Daily Loads (TMDLs)

In 2000, Georgia EPD completed the Total Maximum Daily Load (TMDL) Development
for Fecal Coliform in the Savannah Harbor. The TMDL recommends end of pipe limits
equivalent to the water quality standard of 200 counts/100 ml. The fecal coliform
bacteria limits in the draft permit are in accordance with the TMDL requirements.

5R Plan

In 2006 EPA established a TMDL for the Savannah Harbor from SR 25 (old US Hwy 17)
to Elba Island Cut. This segment, R030601090318 (HUCI12:03061090307), was
identified as impaired for dissolved oxygen (DO) based on its failure to meet the State of
Georgia’s designated use of Coastal Fishing. The 2006 TMDL has since been superseded
following the 2010 revision of Georgia’s DO water quality criterion and the subsequent
approval of the Subcategory SR Documentation For Point Source Dissolved Oxygen
Impaired Water in the Savannah River Basin; hereafter 5R Plan. Development of the
documentation behind the 5R Plan was a result of extensive collaboration between the
Georgia Environmental Protection Division (GA EPD), the South Carolina Department
of Health and Environmental Control (SC DHEC), the Environmental Protection Agency
(EPA), a Technical Modeling Advisory Group, and the Savannah River/Harbor
Dischargers Group.

The portions of the Savannah River Basin included in the 5R Plan are the middle and
lower watersheds encompassing the area from Thurmond Dam to the Atlantic Ocean. The
hydrodynamic and water quality models used to analyze the oxygen-demanding pollutant
loadings extend upstream on the Savannah River to River Mile 61.0 near Clyo, Georgia,
at United States Geologic Survey (USGS) station 02198500. The downstream end of the
models extends approximately 25 miles offshore from Oyster Island to cover the
navigational channel of the Savannah Harbor. The models cover the Savannah River, the
Front River, the Middie River, the Little Back River, the Back River, the South Channel,
and the offshore portions in the Atlantic Ocean.

The process of developing this 5R Plan for the Savannah Harbor included developing
three computer modeling tools: (1) the Savannah River Model, (2) the Savannah Harbor
Model, and (3) the Savannah River and Harbor DO Calculator. Georgia EPD developed
the Savannah River Model for the Savannah River from the Augusta Canal diversion dam
to the USGS gaging station (02198760) above Hardeeville, South Carolina. The
Savannah River Model used for this SR Plan is the hydrodynamic and water quality
model developed using GA RIV-1 for the 2006 TMDL. The Savannah River Model
includes all major point sources to the River and simulates the effects municipal and

Travis Field WPCP September 2019
NPDES Permit No. GA0020427 Page 5 of 26



FACT SHEET
e e e " TR

industrial discharges have on both water quality and flow and was calibrated to available
data. The output of the Savannah River Model is later used as the input for the Savannah
Harbor Model. The Savannah Harbor Model used for the SR Plan was built upon the
Enhanced USACE Model that was finalized on January 30, 2006 and the 2006 Harbor
TMDL Model developed by EPA Region 4 (Tetra Tech 2004, Tetra Tech 2006, EPA
2010). Combined, the Savannah River and Harbor models were used to develop the
Savannah River and Harbor DO Calculator.

The Savannah River and Harbor DO Calculator was developed as an efficient method to
calculate the effect various combinations of wastewater effluent dischargers have on the
DO levels in the Savannah River and Harbor. In order to run the calculator, the 5R Plan
identified 24 permitted facilities that discharge oxygen-demanding substances. Of these
24 facilities, eleven are considered to discharge to the harbor and thirteen are considered
to discharge to the river. Using the calculator, wasteload allocations were developed for
the 24 dischargers to establish limits for Ultimate Oxygen Demand (UOD) during the
critical months of March — October.

The 5R plan established the following equation for calculating UOD:
UOD = CBODu + NBODu
CBODu = CBODS5 X fraio; NBODu = NH3-N x 4.57 (conversion factor)

The Travis Field WPCP was identified as an NPDES permitted facility that discharges
oxygen demanding substances to the Savannah Harbor. The ultimate oxygen demand
(UOD) allocated to the Travis Field WPCP is 2043 lb/day for the critical months of
March-October. The UOD shall be calculated using the following equation (using an fresio
of 5.52 for the Travis Field WPCP):

UOD = Qisiuent X [(CBOD:s x 5.52) + (NH3-N x 4.57)] x 8.34

The Savannah Harbor has been the subject of extensive study, including extensive data
collection, and model development by various state and federal agencies. The modeling
analysis used to develop the effluent limits for the point source discharges to the
Savannah River and Harbor were based upon an abundance of data, a calibrated and
verified three dimensional model, and conservative critical condition and permitting
assumptions. For these reasons, based on the data and information available, once the
effluent limitations and special conditions contained in all discharge permits for facilities
in the Savannah River Basin are achieved, the discharge will not cause or contribute to
exceedances of the Georgia and South Carolina water quality standards for dissolved
oxygen. However, if it is determined that a dissolved oxygen deficit exits in the Savannah
Harbor that contravenes the Georgia or South Carolina water quality standards for
dissolved oxygen and is attributable to point source dischargers, then the regulatory
agencies will work with all responsible parties to evaluate and implement viable options
that will be incorporated into an updated SR adaptive management plan and appropriate
permits to ensure full attainment of the water quality standards.

e e ol e - - —— - ——— AT
Travis Field WPCP September 2019

NPDES Permit No. GA0020427 Page 6 of 26



FACT SHEET

3.6

Wasteload Allocation (WLA)

A WLA for reissuance was issued on September 27, 2017. Refer to Appendix A of the
Fact Sheet for a copy of the WLA.

EFFLUENT LIMITS AND PERMIT CONDITIONS

41

4.2

43

Reasonable Potential Analysis (RP)

Title 40 of the Federal Code of Regulations, 40 CFR 122.44(d) requires delegated States
to develop procedures for determining whether a discharge causes, has the reasonable
potential to cause, or contributes to an instream excursion above a narrative or numeric
criteria within a State water. If such reasonable potential is determined to exist, the
NPDES permit must contain pollutant effluent limits and/or effluent limits for whole
effluent toxicity. Georgia’s Reasonable Potential Procedures are based on Georgia’s
Rules and Regulations for Water Quality Control (Rules), Chapter 391-3-6-.06(4)(d)5.
The chemical specific and biomonitoring data and other pertinent information in EPD’s
files will be considered in accordance with the review procedures specified in the Rules
in the evaluation of a permit application and in the evaluation of the reasonable potential
for an effluent to cause an exceedance in the numeric or narrative criteria.

Refer to Section 4.2 for reasonable potential analysis on effluent toxicity.

Refer to Section 4.6 for reasonable potential analysis on toxic and manmade pollutants.
Whole Effluent Toxicity (WET)

The permittee must conduct one whole effluent toxicity (WET) test for four consecutive
quarters during the first year after receiving EPD written authorization to commence

operation under Part 1.B.1 and Part 1.B.2 (4.0 MGD and 8.0 MGD, respectively) effluent
limitations, with the first test being conducted within 90 days of this authorization..

For facilities not equipped with a diffuser and with an IWC less than or equal to 1%,
acute testing is required; therefore, acute WET testing requirements have been included
in the draft permit. For acute testing, the results will not be considered toxic is the Lethal
Concentration 50% (LC50) is greater than or equal to 100% effluent. The testing must
include the most current requirements of the U.S. EPA acute aquatic toxicity testing
manuals.

EPD will evaluate the WET tests submitted to determine whether toxicity has been
demonstrated. If the test results indicate effluent toxicity, the permittee may be required
to perform additional WET tests in accordance with Part 1.C.5 of the permit and/or the
permit may be modified to include an acute WET limit.

Applicable Water Quality Based Effluent Limitations (WQBELSs)

When drafting a National Pollutant Discharge Elimination System (NPDES) permit, a
permit writer must consider the impact of the proposed discharge on the quality of the
receiving water. Water quality goals for a waterbody are defined by state water quality
standards. By analyzing the effect of a discharge on the receiving water, a permit writer

Travis Field WPCP "~ September2019
NPDES Permit No. GA0020427 Page 7 of 26



FACT SHEET

could find that technology-based effluent limitations (TBELSs) alone will not achieve the
applicable water quality standards. In such cases, the Clean Water Act (CWA) and its
implementing regulations require development of water quality-based effluent limitations
(WQBELs). WQBELs help meet the CWA objective of restoring and maintaining the
chemical, physical, and biological integrity of the nation’s waters and the goal of water
quality that provides for the protection and propagation of fish, shellfish, and wildlife and
recreation in and on the water (fishable/swimmable).

WQBELSs are designed to protect water quality by ensuring that water quality standards
are met in the receiving water and downstream uses are protected. On the basis of the
requirements of Title 40 of the Code of Federal Regulations (CFR) 125.3(a), additional
or more stringent effluent limitations and conditions, such as WQBELS, are imposed
when TBELSs are not sufficient to protect water quality.

The term pollutant is defined in CWA section 502(6) and § 122.2. Pollutants are grouped
into three categories under the NPDES program: conventional, toxic, and
nonconventional. Conventional pollutants are those defined in CWA section 304(a)(4)
and § 401.16 (BOD;, TSS, fecal coliform, pH, and oil and grease). Toxic (priority)
pollutants are those defined in CWA section 307(2)(1) and include 126 metals and
manmade organic compounds. Nonconventional pollutants are those that do not fall
under either of the above categories (conventional or toxic pollutants) and include
parameters such as chlorine, ammonia, nitrogen, phosphorus, chemical oxygen demand
(COD), and whole effluent toxicity (WET).

Travis Field WPCP September 2019
NPDES Permit No. GA0020427 Page 8 of 26



FACT SHEET

44  Conventional Pollutants (Discharge Limitations: Part L.B.1 and 1.B.2)

Pollutants of Concern

Basis

All Phases

The instream  wastewater concentration (IWC) is
approximately 0.2% based on a dilution factor of 600:1. When
the instream waste concentration is less than 50%, there is no
reasonable potential for pH to cause or contribute to a violation
of the instream Georgia Water Quality Standard; therefore a
limit of 6.0-9.0 SU (daily minimum-daily maximum) has been
included in the draft permit.

Five-Day Carbonaceous
Biochemical Oxygen Demand
(CBODs)

The Travis Field WPCP was identified in the 5R Plan as an
NPDES permitted facility that discharges oxygen demanding
substances to the Savannah Harbor.

Phase I - 4.0 MGD

o November-February:
The monthly average CBODs limit of 10.0 mg/L, when
combined with the proposed NHj limit, is protective of the
instream Water Quality Standard for dissolved oxygen
described in Section 3.1 above.

e  March-October:
In accordance with the SR Plan, a reduction in loading during
this period is required. Although a monthly average CBODs
limit of 10.0 mg/L has been maintained in the draft permit, a
monthly average Ultimate Oxygen Demand (UOD) limit has
also been included to meet the SR requirements (refer to
Section 4.5).

Phase IT— 8.0 MGD

s November-February:
The monthly average CBODs limit of 5.0 mg/L, when
combined with the proposed NH; limit, is protective of the
instream Water Quality Standard for dissolved oxygen
described in Section 3.1 above.

e March-October:
In accordance with the 5R Plan, a reduction in loading during
this period is required. Although a monthly average CBODs
limit of 5.0 mg/L. has been maintained in the draft permit, a
monthly average Ultimate Oxygen Demand (UOD) limit has
also been included to meet the 5R requirements (refer to
Section 4.5).

Travis Field WPCP
NPDES Permit No. GA0020427

September 2019
Page 9 of 26



FACT SHEE

Total Suspend Solids (TSS)

All Phases

The facility will be equipped with membranes. A monthly
average TSS limit of 10 mg/L has been included in the draft
permit based on facility design.

Fecal Coliform Bacteria (FCB)

All Phases

The monthly average FCB limit of 200#/100mL is in
accordance with the 2000 FCB TMDL in Section 3.4 above
and the instream Water Quality Standard in Section 3.1 above.

Travis Field WPCP
NPDES Permit No. GA0020427

Septenib;r 2019
Page 10 of 26



s — e —————

FACT SHEET

4.5 Nonconventional Pollutants (Discharge Limitations: Part I.B.1 and 1.B.2)

Pollutants of Concern Basis
All Phases
Total Residual Chlorine (TRC)  yyorine is not used at the facility; therefore a TRC limit is
not required.
All Phases :
Dissolved Oxygen (DO) The daily minimum DO limit of 5.0 mg/L is protective of the

instream Water Quality Standards for dissolved oxygen
described in Section 3.1 above.

Ultimate Oxygen Demand (UOD)

All Phases

The Travis Field WPCP was identified in the 5R Plan as an
NPDES permitted facility that discharges oxygen demanding
substances to the Savannah Harbor. In accordance with the
SR Plan, the UOD allocated to the Travis Field WPCP is
2,043 Ib/day (monthly average) for the critical months of
March — October.

Ammonia (NHz)

The Travis Field WPCP was identified in the 5R Plan as an
NPDES permitted facility that discharges oxygen demanding
substances to the Savannah Harbor.

Phase I— 4.0 MGD:

e November-February:

The monthly average NHj3 limit of 4.0 mg/L, when combined
with the proposed CBOD; limit, is protective of the instream
Water Quality Standard for dissolved oxygen described in
Section 3.1 above.

e March-October:

In accordance with the 5R Plan, a reduction in loading during
this period is required. Although the monthly average NHj
limit was decreased from 4.0 to 2.0 mg/L during that period, a
monthly average Ultimate Oxygen Demand (UOD) limit has
also been included to meet the SR requirements (refer to
Section 4.5).

The monthly average ammonia limits of 2.0 and 4.0 mg/L are
also in accordance with U.S. EPA’s Ambient Water Quality
Criteria for Ammonia (Saltwater). 1989.

Travis Field WPCP
NPDES Permit No. GA0020427

September 2019
Page 11 of 26



FACT SHEET

e R NN

Phase Il - 8.0 MGD

o November-February:

The monthly average NH; limit of 2.0 mg/L,, when combined
with the proposed CBODs limit, is protective of the instream
Water Quality Standard for dissolved oxygen described in
Section 3.1 above.

o March-October:

In accordance with the SR Plan, a reduction in loading during
this period is required. Although the monthly average NHj
limit was decreased from 2.0 to 1.0 mg/L during that period, a
monthly average Ultimate Oxygen Demand (UOD) limit has
also been included to meet the SR requircments (refer to
Section 4.5).

The monthly average ammonia limits of 2.0 and 1.0 mg/L are
also in accordance with U.S. EPA’s Ambient Water Quality
Criteria for Ammonia (Saltwater), 1989.

Total Phosphorus (TP)

All Phases

A monthly average limit of 0.5 mg/L is in accordance with
EPD’s Strategy for Addressing Phosphorus in NPDES
Permitting, 2011,

Orthophosphate, Total Kjeldahl

Nitrogen (TKN), Organic
Nitrogen, Nitrate-Nitrite

All Phases

Orthophosphate, TKN, organic nitrogen, and nitrate-nitrite,
monitoring has been included in the draft permit. The data
will be used to determine nutrient speciation and to quantify
nutrient loadings in the Savannah River Basin.

46  Toxics & Manmade Organic Compounds

The permittee must conduct one scan of the priority pollutants for three consecutive
quarters after receiving EPD written authorization to commence operation under Part
LB.1 and Part 1.B.2 effluent limitations (4.0 MGD and 8.0 MGD, respectively), with the
first scan conducted within 90 days of the authorization.

Travis Field WPCP
NPDES Permit No, GA0020427

September 2019 '
Page 12 of 26



FACT SHEET

N —— e e e e — ——————————————

4,7 Calculations for Effluent Limitations

4.7.1 Instream Waste Concentration TWC):
The IWC was developed using a 600:1 dilution factor.

we " Dilution Factor x 100%
- x 100%
600
=02%
4.7.2 Flow:
Phase I— 4.0 MGD
o Weekly Average Flow:
Q =Flow
Q wWeekly = Q Montty (MGD) x 1.25 C = Concentration
M = Mass
=4.0x 1.25
=35.0MGD
Phase IT - 8.0 MGD
o Weekly Average Flow:
Q weekly = Q Montuly (MGD) x 1.25
=8.0x 1.25
=10.0 MGD
4.7.3 Five-Day Carbonaceous Biochemical Oxygen Demand:
Phase I— 4.0 MGD
e CBODs Weekly Average Concentration:
[C] weekty = [C] Monttry (mg/L) x 1.5
=10.0x 1.5
=15.0 mg/L
Travis FieldwPCP ~ September 2019

NPDES Permit No. GA0020427 Page 13 of 26



FACT SHEET

e CBOD;Monthly Average Mass Loading:

_ Q vonty (MGD) X [C] g, (mg/L or ppm) x 8.34 (Ibs/gal)
' 2.2 (Ibs/Kg)

M Monthly

_4.0x10.0x8.34
a 2.2

= 151.6 kg/day
» CBODs Weekly Average Mass Loading:

_ Q_ww, (MGD) x[C] ypqmy (mg/L or ppm) x 8.34 (1bs/gal)
2.2 (Ibs/Kg)

M weekly

5.0 X 10.0 X 8.34
- 2.2

= 189.5 kg/day
Phase I — 8.0 MGD

o CBOD; Weekly Average Concentration:
[C] weekty = [C] Montaty (mg/L) x 1.5
=50x15
=7.5 mg/L
e CBODs;Monthly Average Mass Loading;:

_ Qugomtty (MGD)X[C] untiy (mg/L 01 ppm) x 8.34 (Ibs/gal)
2.2 (Ibs/Kg)

M Monthly

_8.0x5.0x834
2.2

= 151.6 kg/day

e CBOD;s Weekly Average Mass Loading:

_ Q wearty (MGD) X[C] yyopgyyy (/L of ppm) x 8.34 (Ibs/gal)

M wieckty 2.2 (Ibs/Kg)
_10.0x 5.0x8.34
2.2
= 189.5 kg/day
TravisFied WPCP ~ September2019

NPDES Permit No. GA0020427 Page 14 of 26



FACT SHEET

4.7.4 Total Suspended Solids:

Phase I— 4.0 MGD
o Weekly Average Concentration
[C] weeity = [C] Montniy (mg/L) x 1.5

=10x1.5
=15mg/L
e Monthly Average Mass Loading

_ Q oty (MGD) x [C] oy, (mg/L or ppm) x 8.34 (Ibs/gal)
2.2 (Ibs/kg) -

M Monthly

~4.0x10x8.34
2.2

= 152 kg/day
o  Weekly Average Mass Loading

_ Q vy (MGD)X [Cl gy (me/L 01 ppmm) x .34 (Ibs/gal)

Ve 2.2 (bs/kg)

_5.0x10x8.34
2.2
=190 kg/day
Phase IT- 8.0 MGD

o  Weekly Average Concentration

[C] weerty = [C] Monmty (mg/L) x 1.5
=10x1.5
=15 mg/L

¢ Monthly Average Mass Loading

_ Q oty (MGD) X [C] yusy, (mg/L or ppm) x 8.34 (Ibs/gal)
2.2 (Ibs/kg)

M Monthly

~8.0x10x8.34
2.2

=303 kg/day

Travis Field WPCP September 2019
NPDES Permit No. GA0020427 Page 15 0of 26



FACT SHEET

e Weekly Average Mass Loading

_ Q weaty MGD) X [C] pgousy (/L or ppm) x 8.34 (Ibs/gal)

M
Wekdy 2.2 (Ibs/kg)

_ 10.0x10x8.34
- 2.2
= 379 kg/day

4.7.5 Total Phosphorus:

Phase I — 4.0 MGD

e Weekly Average Concentration

[C] weekiy = [C] Monthty (mg/L) x 1.5
=0.5x15
=0.75 mg/L

e Monthly Average Mass Loading

_ Q pomtyy (MGD) x [C] gy, (mg/L or ppm) x 8.34 (Ibs/gal)
2.2 (Ibs/kg)

M Monthy

_4.0x0.5x8.34
2.2

= 7.6 kg/day

o Weekly Average Mass Loading

_ Q Weery MGD) % [C] fopy (mg/L o1 ppm) x 8.34 (Ibs/gal)

M
e 2.2 (Ibs/kg)
_ 50x0.5x8.34
- 2.2
=9.5 kg/day
Phase Il — 8.0 MGD

e Weekly Average Concentration

[C] weeky = [C] Mounty (mg/L) x 1.5
=05x1.5
=(0.75 mg/L

Travis Field WPCP -
NPDES Permit No. GA0020427

September 2019
Page 16 of 26



FACT SHEET

e Monthly Average Mass Loading

_ Q Monthly (MGD) x [C] ygorgisy (mg/L or ppm) x 8.34 (Ibs/gal)

M
Montily 2.2 (Ibs/kg)

_ 8.0X0.5x8.34
2.2

= 15.2 kg/day
s Weekly Average Mass Loading

_ Q weewry (MGD) % [C] gy, (mg/L o1 ppﬂ) x 8.34 (1bs/gal)
2.2 (Ibs/kg)

M weekty

_10.0x 0.5 x 8.34
- 2.2

= 19.0 kg/day
4.7.6 Ammonia Toxicity Analysis:

The revised ammonia limits are based on the U.S. EPA Ambient Water Quality Criteria
Jor Ammonia (Saltwater), 1989.

Phase I— 4.0 MGD (March — October)

» Weekly Average Concentration:
[C] weeldy = [C] Monthly mg/L x 1.5
=20x1.5
=3.0 mg/L
e Monthly Average Mass Loading:

" Q sgontity MGD)X[C o, (m@/L 0 pprm)x 8.34 (Ibs/gal)
- 2.2 (Ibs/kg)

M Monthly

_4.0x2.0x8.34
a 2.2

= 30.3 kg/day

R —— PR s —

Travis Field WPCP September 2019
NPDES Permit No. GA0020427 Page 17 of 26



FACT SHEET

e Weekly Average Mass Loading:

_ Q weary (MGD) x[C] gy (mg/L. o1 ppm) x 8.34 (lbs/ga])_
2.2 (Ibs/kg)

M Weekly

_5.0x2.0x8.34
2.2

= 37.9 kg/day

Phase I — 4.0 MGD (November — Februar)

e  Weekly Average Concentration:
[C] weekty = [C] montuty mg/L x 1.5
=40x1.5
= 6.0 mg/L
¢ Monthly Average Mass Loading:

_ Q mMomty (MGD) % [C] g4, (mg/L o1 ppm) x 8.34 (Ibs/gal)
2.2 (Ibs/kg)

M Monthly

4.0x4.0x8.34
- 2.2

= 60.6 kg/day

e Weekly Average Mass Loading:

_ Q yoasy (MGD)X[C] yyppy, (me/L or ppm) x 8.34 (Ibs/gal)

Mweeity 2.2 (Ibs/kg)
N 5.0x4.0x8.34
2.2
= 75.8 kg/day
Phase II -8.0 MGD March — October)
o Weekly Average Concentration:
[C] weekty = [C] Monthty mg/L x 1.5
=10x15
=1.5mg/L
Travis Field WPCP - ~ September2019

NPDES Permit No. GA0020427 Page 18 of 26



FACT SHEET

e Monthly Average Mass Loading:

_ Q vony (MGD) % [C] oy (mg/Lox p£m)x 8.34 (Ibs/gal)
2.2 (Ibs/kg) -

M Monthly

8.0x1.0x8.34
2.2

= 30.3 kg/day
s Weekly Average Mass Loading:

_ Q ety (MGD) X[C] ygomsy (mg/L or ppm) x 8.34 (Ibs/gal)

M
Weekly 2.2 (Ibs/kg)

10.0x 1.0 X 8.34
a 2.2

=37.9 kg/day

Phase I -8.0 MGD (November — Februar)

o  Weekly Average Concentration:
[C] weey = [C] Monthiy mg/L x 1.5
=2.0x15
=3.0mg/L
» Monthly Average Mass Loading:

_ Q ooty MGD)x [C] ypopy (mg/L or ppm)x 8.34 (Ibs/gal)
2.2(Ibs/kg)

M Monthly

N 8.0x2.0x8.34
- 2.2

= 60.6 kg/day
e  Weekly Average Mass Loading:

_ Q yesy MGD) X [C] yggusy (/L or ppm) x8.34 (Ibs/gal)
22 (Ibs/kg)

M Weekly

10.0 x 2.0 X 8.34
B 2.2

= 75.8 kg/day

Refer to Appendix B for detailed calculations,

Travis Field WPCP September 2019
NPDES Permit No. GA0020427 Page 19 of 26



4.8

4.9

Applicable Technology Based Effluent Limits (TBELS)

Technology-based effluent limitations aim to prevent pollution by requiring a minimum
level of effluent quality that is attainable using demonstrated technologies for reducing
discharges of pollutants or pollution into the waters of the United States. TBELs are
developed independently of the potential impact of a discharge on the receiving water,
which is addressed through water quality standards and water quality-based effluent
limitations. The NPDES regulations at Title 40 of the Code of Federal Regulations
125.3(a) require NPDES permit writers to develop technology-based treatment
requirements, consistent with CWA section 301(b), that represent the minimum level of
control that must'be imposed in a permit. The regulation also indicates that permit writers
must include in permits additional or more stringent effluent limitations and conditions,
including those necessary to protect water quality.

For pollutants not specifically regulated by Federal Effluent Limit Guidelines, the permit
writer must identify any needed Technology-based effluent limitations and utilizes best
professional judgment to establish technology-based limits or determine other appropriate
means to control its discharge.

40 CFR Part §122.44(a)(1) requires that NPDES permits include applicable technology-
based limitations and standards, while regulations at § 125.3(a)(1) state that TBELs for
publicly owned treatment works must be based on secondary treatment standards and the
“equivalent to secondary treatment standards™ (40 CFR Part 133). The regulation applies
to all POTWs and identifies the technology-based performance standards achievable
based on secondary treatment for five-day biochemical oxygen demand (BOD:s), total
suspended solids (TSS), and pH.

The table below shows the secondary treatment standards:

Parameter Secondary Treatment Standards

30-day average  7-day average
BODs 30 mg/L 45 rlng/L
TSS 30 mg/L 45 mg/L
BODs and TSS removal (Concentration) > 85% -
pH (Daily Minimum — Daily Maximum) 6.0-9.0 S.U.

Comparison & Summary of Water Quality vs. Technology Based Effluent Limits

After determining applicable technology-based effluent limitations and water quality-
based effluent limitations, the most stringent limits are applied in the permit:

Travis Field WPCP o September 2019
NPDES Permit No. GA0020427 Page 20 of 26



FACT SHEET

Phase I- 4.0 MGD:

NFDES Permit No. GA0020427

Parameter WQBELS TBELS ©
Monthly Average Monthly Average
Five-Day Carbonaceous Biochemical Oxygen 10.0 30.0
Demand (mg/L) : ’
Total Suspended Solids (mg/L) None 10
. 4.0 (Nov. —Feb.)
Ammoni (mg/L) 2.0 (Mar, — Oct)  \ore
Fecal Coliform Bacteria (#/100 mL) 200 None
Total Phosphorus, as P (mg/L) 0.5 None
Dissolved Oxygen (mg/L), Daily Minimum 5.0 None
pH (Daily Minimum — Daily Maximum) 6.0 -9.0 6.0-9.0
o Effluent limits in bold were included in the permit. Refer to Sections 4.4 and 4.5 above for more
information.
Phase II- 8.0 MGD:
Parameter WQBELS @ TBELS
Monthly Average  Monthly Average
Five-Day Carbonaceous Biochemical Oxygen 5.0 30.0
Demand (mg/L) ' )
Total Suspended Solids (mg/L) None 10
. 2.0 (Nov. —Feb.)
Ammonia (mg/L) 1.0 (Mar. — Oct)  ome
Fecal Coliform Bacteria (#/100 mL) 200 None
Total Phosphorus, as P (mg/L) 0.5 None
Dissolved Oxygen (mg/L), Daily Minimum 5.0 None
pH (Daily Minimum — Daily Maximum) 6.0-9.0 6.0-9.0
® Effluent limits in bold were included in the permit. Refer to Sections 4.4 and 4.5 above for more
information.
Travis Field WPCP - September 2019

Page 21 of 26



FACT SHEET

OTHER PERMIT REQUIREMENTS AND CONSIDERATIONS

5.1

Expansion to 4.0 and 8.0 MGD
5.1.1 Antidegradation Review

On July 12, 2019 EPD concurred with the City’s Anti-Degradation Analysis report
(Report) for an expanded discharge flow of up to 8.0 MGD to Pipe Makers Canal
approximately 800 feet from the confluence of the canal and the Savannah River. The
City has provided population projections based on census data, as well as flow
projections based on zoning requirements and annual growth rates. These projections
justify the proposed volume of wastewater treatment required through 2040.

The Report discusses reasonable alternatives stating that a) the facility is not subject to
excessive inflow and infiltration; b) there are not sufficient large reuse customers to
dispose of the entire flow, unless residential customers are considered; c) discharge via a
land application system would require approximately 1,800 acres of land, which is not
available within 5 miles of the facility; and, d) there are no nearby treatment systems with
the capacity to accept 8.0 MGD.

The City has also documented the financial impacts of the referenced alternatives in the
Report. The capital costs and present worth values provided for the direct discharge
alternative are significantly less than that of a new land treatment system or reuse system
primarily due to land acquisition and force main network costs, respectively.

Based on the information provided, EPD determined that the report adequately illustrates
that the discharge of treated wastewater to surface waters is necessary to accommodate
future growth and is the most economically achievable alternative. Therefore, EPD
concurs with the Report’s conclusion that requiring a no discharge alternative system for
8.0 MGD of domestic wastewater would not be reasonable or practicable.

5.1,2 Permitting Milestones

. Antidegradation Review (ADR): Concurred with on July 12, 2019.
) Environmental Information Document (EID): Concurred with on July 15, 2019.
® Design Development Report (DDR): Concurred with on July 19, 2019,

Travis Field WPCP September 2019
NPDES Permit No. GA0020427 Page 22 of 26



FACT SHEET

5.2  Discharge to the reuse distribution system

The proposed reuse limits in the permit are in accordance with EPD standards for reuse

water as described below:

Treatment Standards

Parameter 30-day average unless
otherwise specified

BODs 5.0 mg/L
TS8S Smg/L
Fecal Coliform Bacteria () 23 #/ 100 mL
pH (Daily Minimum — Daily Maximum) 6.0-9.08.U.
Turbidity (Daily Maximum) 3NTU

) Daily Maximum limitation of 100#/100mL.
5.3 SR Plan Annual Reporting

In order to confirm the facility’s discharge was appropriately represented in the
Savannah River and Harbor DO Calculator Version 4.0 (June 2010), EPD is requiring
annual reporting of the facility’s effluent characteristics. The permittee shall submit an
annual report which provides all available discharge data over the previous twelve (12)
calendar months for the parameters listed in Part I.C.10 of the permit.

5.4  Long-Term BOD (LTBOD) Test
For facilities with a capacity of 1.0 MGD or greater, a 120-day long-term BOD test
should be performed on an effluent sample collected during the critical period from June
1 through September 30. Therefore, requirements for LTBOD testing have been included
in the draft permit at the B.1 and B.2 effluent limitations (4.0 MGD and 8.0 MGD,
respectively).

5.5 Industrial Pre-treatment Program (IPP)

The City of Savannah has an approved IPP; therefore language to reflect the approved
IPP has been included in the draft permit.

5.6 Sludge Management Plan (SMP)
Sludge is disposed of in a landfill; therefore, a SMP is not required.
5.7 Watershed Protection Plan (WPP)

The City of Savannah has an approved WPP; therefore language has been included in the
draft permit to reflect the approved plan.

Travis Field WPCP N September 2019
NPDES Permit No. GA0020427 Page 23 of 26



FACT SHEET
E———— L T . ==l

5.8  Service Delivery Strategy

The City of Savannah is in compliance with the Department of Community Affairs
approved Service Delivery Strategy for Chatham County.

5.9 Compliance Schedules

Effluent limitations will be applicable immediately upon receiving EPD approval of
construction completion and written authorization to operate.

510 Anti-Backsliding

The limits in this permit are in compliance with the 40 C.F.R. 122.44(1), which requires a
reissued permit to be as stringent as the previous permit.

REPORTING
6.1 Compliance office
The facility has been assigned to the following EPD office for reporting, compliance and
enforcement:
Georgia Environmental Protection Division
Coastal District, Brunswick Office

400 Commerce Center Drive
Brunswick, Georgia 31523

6.2 E-Reporting

The permittee is required to electronically submit documents in accordance with 40 CFR
Part 127.

REQUESTED VARIANCES OR ALTERNATIVES TO REQUIRED STANDARDS
Not applicable
PERMIT EXPIRATION
The permit will expire five years from the effective date.
PROCEDURES FOR THE FORMULATION OF FINAL DETERMINATIONS
9.1 Comment Period
The Georgia Environmental Protection Division (EPD) proposes to issue a permit to this

applicant subject to the effluent limitations and special conditions outlined above. These
determinations are tentative.

Travis Field WPCP September 2019
NPDES Permit No. GA0020427 Page 24 of 26



FACT SHEET

9.2

9.3

The permit application, draft permit, and other information are available for review at 2
Martin Luther King Jr. Drive, Suite 1152 East, Atlanta, Georgia 30334, between the
hours of 8:00 am. and 4:30 p.m., Monday through Friday. For additional information,
you can contact 404-463-1511.

Public Comments

Persons wishing to comment upon or object to the proposed determinations are invited to
submit same in writing to the EPD address above, or via e-mail at
EPDcomments@dnr.ga.gov within 30 days of the initiation of the public comment
period. All comments received prior to that date will be considered in the formulation of
final determinations regarding the application. The permit number should be placed on
the top of the first page of comments to ensure that your comments will be forwarded to
the appropriate staff.

Public Hearing

Any applicant, affected state or interstate agency, the Regional Administrator of the U.S.
Environmental Protection Agency (EPA) or any other interested agency, person or group
of persons may request a public hearing with respect to an NPDES permit application if
such request is filed within thirty (30) days following the date of the public notice for
such application. Such request must indicate the interest of the party filing the request,
the reasons why a hearing is requested, and those specific portions of the application or
other NPDES form or information to be considered at the public hearing.

The Director shall hold a hearing if he determines that there is sufficient public interest in
holding such a hearing. If a public hearing is held, notice of same shall be provided at
least thirty (30) days in advance of the hearing date.

In the event that a public hearing is held, both oral and written comments will be
accepted; however, for the accuracy of the record, written comments are encouraged.
The Director or a designee reserves the right to fix reasonable limits on the time allowed
for oral statements and such other procedural requirements, as deemed appropriate.

Following a public hearing, the Director, unless it is decided to deny the permit, may
make such modifications in the terms and conditions of the proposed permit as may be
appropriate and shall issue the permit.

If no public hearing is held, and, after review of the written comments received, the
Director determines that a permit should be issued and that the determinations as set forth
in the proposed permit are substantially unchanged, the permit will be issued and will
become final in the absence of a request for a contested hearing. Notice of issuance or
denial will be made available to all interested persons and those persons that submitted
written comments to the Director on the proposed permit.

If no public hearing is held, but the Director determines, after a review of the written
comments received, that a permit should be issued but that substantial changes in the
proposed permit are warranted, public notice of the revised determinations will be given
and written comments accepted in the same manner as the initial notice of application
was given and written comments accepted pursuant to EPD Rules, Water Quality

Travis Field WPCP ' " September 2019
NPDES Permit No. GA0020427 Page 25 of 26



9.4

 FACT SHEET

Control, subparagraph 391-3-6-.06(7)(b). The Director shall provide an opportunity for
public hearing on the revised determinations. Such opportunity for public hearing and
the issuance or denial of a permit thereafter shall be in accordance with the procedures as
are set forth above.

Final Determination

At the time that any final permit decision is made, the Director shall issue a response to
comments. The issued permit and responses to comments can be found at the following
address:

http://epd.georgia.gov/watershed-protection-branch-permit-and-public-comments-clearinghouse-0

9.5

Travis Field WPCP

Contested Hearings

Any person who is aggrieved or adversely affected by the issuance or denial of a permit
by the Director of EPD may petition the Director for a hearing if such petition is filed in
the office of the Director within thirty (30) days from the date of notice of such permit
issuance or denial. Such hearing shall be held in accordance with the EPD Rules, Water

Quality Control, subparagraph 391-3-6-.01.
Petitions for a contested hearing must include the following:

1. The name and address of the petitioner;

2. The grounds under which petitioner alleges to be aggrieved or adversely affected
by the issuance or denial of a permit;

3. The reason or reasons why petitioner takes issue with the action of the Director;

4. All other matters asserted by petitioner which are relevant to the action in
question.

September 2019

NPDES Permit No. GA0020427 Page 26 of 26



FACT SHEET
Appendix A

City of Savannah Travis Field Water Pollution Control Plant
NPDES Permit No. GA0020427

Waste Load Allocation



National Pollutant Discharge Elimination System
Waste Load Allocation For

_

— e ——— =y ——— e

Partl: Background Information , e .

WLA Request Type: Reissuance L[] Expansion [ Relocation ] New Discharge [] Moadification [
Facility Name: Savannah - Travis Fleld WPCP County: Chatham WQMU: 0192
NPDES Permit No.: GA0020427 Expiration Date:  12/04/2040 (Extended) Outfall Number: 001
Receiving Water: Savannah River River Basin: Savannah 10-Digit HUC: 03080610508
Discharge Type: Domestic [J Industrial [] Both Proportion {D:1): Flow(s) Requested (MGD): 4.0, 8.0
Industrial Contributions Type(s):

Treatment Process Description:

Adgditional Information: (history, special conditions, other facilties): The sffluent from this facility Is combined with that of the Garden City WPCP
and discharzed to the Savannah River.
! Requested by:  Yilin Fan

Telsphone:

Program: Wasatewater Regulatory Program
Date:  May 18, 2017

— = v

Title: Environmental Engineer

e

-—

— —

Parfll: Recelving Water Information .

— = =

‘Cosstal Fishing

-Receiving Water:  Savannah River/Harbor Designated Usa Classlification:
Integrated 305(b)/303(d) List: Yes I No [0  Support: [J NotSupport [  Criterdia: Dissolved Oxygen (DO)
Total Maximum Daily Load: Yes [J No Parameter(s) WLA Complieswith TMDL  Yes [ No [

The WLA and recommended parmit limits comply with the Subcategory §R Documentation For Point Scurce Disacived Oxygen impaired

Watar In the Savannah River Basin, Georgla and South Caroiina.
— i~ — ——
= e e e — ——
Partil: Water'Q’uaIlty Model Revi=w. Informatioh” .
Model Type: Uncalibrated [ Calibrated [ Varified [] Cennot ba Modeled [} Model Length (mi):
Fisid Data: Nene [ Fair [J Good [ Excsllent []

Model and Fisld Data Description: The WLA was developed using the Savannah Harbor TMDL. calcuiator version 4, which s based on results
from water quality modsls for the Savannah River and Harbor. The WLAs for facHities Included In the 58 Ptan were developed by the
discharger group using the TMPL calculator.

Critlcal Water Temperatu}e:(‘C): Drainage Area (mi®: Mean annual streamfiow at discharge (cfs): Tidal

7Q10 Yield {cfs/mP): Velocity (range fps): 30Q3 streamflow at discharge (cfs):  Tldal

Effiuent Flow Rate {cfs}: 6.2, 12.4 Ditutton Factor; 7Q10 streamflow at discharge {cfa); Tidal

Slope {range - fpm): K1: K3: K2: 1Q10 streamfiow at discharge (cfa):  Tidat
- S0D: Escape Coef. (f'): f-Ratic BOD/BODs): 5.52 Background Hardness (as CaCO;){mg/L): 25

—_— e ———
mionded Permit Limitations and Conditions (mg/L as a monthly ‘average except as noted)

| PartlV: Recon ]

| Ratlonale: Same aa current [] Revised [ New [
| Location: Savannah River/Harbor (existing)
b Effluent
Fecal TRC
. Flow UoD Do pH .
Period Rate tbaey) BODs NHs-N (min) TSS &m) (st urits) m Total-P  Ortho-P NO. Org-N TKN .

B 1MGD i -
lfl Mar - Qct 4.0 2,043 10.0 2.0 5.0 20 200 8.0-8.0 0.28 0.5 M M N M ]
| Nov-Feb 4.0 - 10.0 4.0 8.0 20 200 60-90 0.28 0.5 M M M M
| Mar - Oct 8.0 2,043 5.0 1.0 6.0 20 200 6.0~90 0.14 0.5 M M M M
| Nov - Feb 8.0 - 5.0 2.0 5.0 20 200 60-30 0.14 0.5 M M M M |

| Additional Comments:
j Priority poliutant permit limits, aquatic toxicity testing requirements,

and other parameters required by categorical sffluent guldeilnes ars to |
- be determined by the Wastewater Regulatory Program.

|
| The Ultimate Oxygen Demand (UOD) shall be computed according to the equation:

1 UQD 2 Qomuart * (CBOD; * 5.52 + NH2-N * 4,57) * 8.34 I

| Effluent nutrlent monltoring is recommenced in accordance with the State of Geo
| quantify nutrient lcadings to the Savarnah River and Harbor. Ammonia monitori

rgia’s nutrient management strategy to Identify and

ng Is algo recommended In order to compute the UOD load

| and should be analyzed from the same sample as BOD;.

Phosphorus and nitrogen constituents should be analyzed from the same sample

| for the reapective nutrient group.
M = Monitor /A |
| Prepared by: Paul Lamarr= _3: Date:  08/31/2017 | Reviewed by:  Josh Walte Date: J7.58M17 [
PartV;;  Program Manager Comments
..--‘:."I Fi ‘." P } YA
y P"F;,-;: AT Ao ‘_ [ —
Elizabeth Booth

Geargia Department of Natural Rescurces
Enviranmental Protection Division
Atianta, Georgia




FACT SHEET
Appendix B

City of Savannah Travis Field Water Pollution Control Plant
NPDES Permit No. GA0020427

Ammonia Toxicity Calculation



Determination of Allowable Effluent Ammonia Concentration Using
U.8. Environmental Protectilon Agency
Amblent Water Quallty Criter!a for Ammonla (Saltwater) - 1989

Date: 05/07/2018
Facility: Savannah - Travis Field WPCP
NPDES Permit Number: GADC20427
Receiving Stream: Savannah River/Harbor
Engineer: Paul Lamarre
Comments:

Background Flow and Water Quality

Flow (cfs): 6080
Ammonia (mg/L). 0.0
pH: 7.7

Water Temperature (degC): 30
Sallnity (g/kg): 14 (Round salinity to the nearest whole unit [10 - 30])

Effluent Flow and Quality

Flow (MGD/cfs): 4.0 6.19
pH: 6.0
Water Temperature (degC): 30

C n | ater Quall
Flow (cfs): 5086

pH: 7.70
Water Temperature (degC): 30.0

Ammonla Criterla Continuoug Concentration
Salinity (g/kg): 14
pH: 7.7 {Round pH to the nearest 0.1 standard unit)
Temperature (degC): 30 (Round temperature to the nearest whole degree [0 - 35])
Total Ammonia Criteria Continuous Concentration {CCC) (mg/L): 0.98

Total Ammonia CCC Converted to NH3-N (mg/L): 0.81
Allowable Effluent Ammonia Concentration- NH3-N (mglL):m

Check:

Note: Enter values shown In black only.



Determination of Aliowable Effluent Ammonia Concentration Using
U.S. Environmental Protaction Agency
Amblent Water Quality Criteria for Ammonia {Saltwater) - 1989

Date: 05/07/2019
Facility: Savannah - Travis Field WPCP
NPDES Permit Number: GA0020427
Receiving Stream: Savannah River/Harbor
Engineer; Paul Lamarre
Comments:

Back E nd Water Qual

Flow (cfs): 5080
Ammonia (mg/L). 0.0

pH: 7.7
Water Temperature (degC): 30
Salinity (g/kg): 14 (Round salinity to the nearest whole unit [10 - 30])

Effluent Flow and Quallty

Flow (MGD/cfs): 8.0 12.36
pH: 8.0
Water Temperature (degC): 30

Combined Flow and Water Quality

Flow {cfs): 5092
pH: 7.70
Water Temperature (degC): 30.0

Ammonlia Criteria Continuous Concentration
Salinity (g/kg): 14

pH: 7.7 (Round pH to the nearest 0.1 standard unit)
Temperature (degC): 30 (Round temperatura to the nearest whole degree [0 - 35])

Total Ammonia Criteria Continuous Concentration (CCC) (mg/L). 0.98
Total Ammeonia CCC Converted to NH3-N (mg/L): 0.81
Allowable Effluent Ammonla Concentration- NH3-N (mgIL):

Check: 0.81

Note: Enter values shown In black only.



